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Nessuna parte di questo manuale puo essere
riprodotta, memorizzata in un sistema di
archiviazione o trasmessa a terzi in qualsiasi
forma o con qualsiasi mezzo, senza che
Mobility Networks Ltd abbia rilasciato
preventiva autorizzazione scritta.

Mobility Networks Ltd si riserva il diritto di
apportare, in qualsiasi momento e senza
preawviso, modifiche e miglioramenti ai
prodotti per incrementarne la qualita, senza

che tali modifiche siano riportate nella
presente pubblicazione.

MODELS SP
SP84130
SP90148
SP76104

REVISION DATE
No.

This handbook cannot be reproduced, stored
by a filing system or transmitted to third
parties, in whole or in part, in whatsoever
form or medium, without permission from
Mobility Networks Ltd.

Mobility Networks Ltd reserve the right to
carry out product changes and improvements
in order to enhance quality at any time and
without notice, even if such modifications are
not repeated in this publication.
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SPARE PARTS SP MODEL M biliiy
SUMMARY
DESCRIPTION DRAWING TABLE CODE MODEL Page
ASM1583 SP76
Main base TAV.1 ASM1600 Spg84 6
ASM1529 SP90
Pin and fasteners kit TAV. 1 KIT2005 ALL
Upper arm kit left TAV.2 (A2) KIT2011 SP76 8
KIT2907 SP84-90 9
Pivot bushes kit TAV.2 (B) KIT2015 ALL 8/9/10
Arm end cover kit TAV.2 (C) KIT2021 ALL 8
Pipe clamp kit TAV.2-(D) KIT2025 SP84-90
Und kit TAV.2-UNDER KIT2031 SP76 8
nderarm K - KIT2032 5P84-90 9
Upper arm kit right TAV.2-(A1) KIT2036 SP76 8
KIT2037 SP84-90 9
Rail kit TAV.3 KIT2041 SP76 10
KIT2042 SP84-90
Sensitive edges kit TAV.4 (A) KIT2045 ALL
Threshold springs kit TAV.4 (B) KIT2050 ALL
KIT2986 SP76 12
Sensitive threshold kit TAV.4 (C) KIT2985 SP84
KIT2987 SP90
Lifting cylinder kit TAV.5 (A) KIT2061 SP76
KIT2062 SP84-90 14
Hydr.connection for 2 cylinder kit TAV.5 (B) KIT2065 ALL
Seals kit TAV.5 (C) KIT2068 ALL
Electromagnet for hook kit TAV.6 (A) KIT2070
Safety hook k!t (Right) TAV.6 (B) KIT2075 ALL 16
Safety hook kit (Left) KIT2076 MODELS
Pin for safety hook kit TAV.6 (C) KIT2080
Outer arm frame kit TAV.7 ASM1560 SP76
ASM1528 SP84-90
Frog light kit TAV.7 (B) KIT2085 ALL
Pivot pins kit TAV.7 (C) KIT2090 MODELS 18/20
Pivot pins kit TAV.7 (C) KIT2091 SP76
Arms panels TAV.7 (D) KIT2096 SP76
KIT2097 SP84-90
Strip leds kit TAV.7 (E) KIT2100 ALL
Gas spring pins and spacer kit TAV.7 (F) KIT2105 MODELS
Handrail adjuster bolts kit TAV.7 (G) KIT2110
Handrail adjuster bolts kit TAV.7 (G) KIT2111 SP76 18/20
Platform and handrails buffers kit TAV.7 (H) KIT2116 ALL MODELS
Small hose clamp kit TAV.7 LEFT (1) KIT2025 >P84-90
KIT2026 SP76
Telescopic right kit TAV.8 RIGHT KIT2131 >P76 22
KIT2132 SP84-90 24
Telescopic left kit TAV.8 LEFT KIT2126 SP76 22
KIT2127 SP84-90 24
Rotational stowage arm kit TAV.8 RIGHT/LEFT KIT2136 >P76 22
KIT2137 SP84-90 24
Gas spring TAV.8(C) MOL0013 ALL 22/24
TAV.9-1 (A) KIT2141 SP76 25
Knuckle joints handrails kit TAV.9 (A) KIT2142 SP84-90 26
TAV.9 (A) KIT2140 SP90 26
Handrails spring kit TAV.9 (D) KIT2155 SP84-90 25
Assembly front flap cylinder kit TAV.10 (A) - RIGHT KIT2160
TAV.10 (A) - LEFT KIT2161 ALL 28
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SPARE PARTS SP MODEL

Sliding system front flap cylinder kit TAV.10 (B) KIT2165

Inner barrier linkage kit right TAV.11 (A) right KIT2170

Inner barrier linkage kit left TAV.11 (A) left KIT2175 ALL 30

Inner barrier hook kit TAV.11 (B) KIT2180
KIT2911 SP76

Inner barrier kit TAV.12 KIT2910 SP90 32
KIT2185 SP84

Platform fixing kit TAV.13 (A) Assemblyl KIT2920 SP76 34
KIT2925 SP84-90

Valve kit TAV.13 (B) Assemblyl KIT2921 ALL

Switch cover plate kit TAV.13 (C) Assemblyl KIT2922 SP76/80 34

Switch cover plate kit TAV.13 (C) Assembly2 KIT2923 SP84

Safety grip yellow TAV.13 (D) Assembly1 NAS0011 ALL

Front flap safety hook kit LEFT TAV.13 (A) Assembly2 KIT2205

Front flap safety hook kit RIGHT TAV.13 (A) Assembly3 KIT2206

Switch front flap 2 kit TAV.13 (C) Assembly2 KIT2215

Rubber buffer front flap kit TAV.13 (D) Assembly2 KIT2220 ALL 36/37

Mechanism cover LEFT TAV.13 (E) Assembly2 KIT2930 MODELS 39/40

Mechanism cover RIGHT TAV.13 (E) Assembly3 KIT2931

Safety gri.p yellow TAV.13 (F) Assembly2/3 NAS0011

SAfety grip black #551357

Sliding system front flap cylinder kit LEFT TAV.13 (G) Assembly?2 KIT2935

Sliding system front flap cylinder kit RIGHT TAV.13 (G) Assembly3 KIT2936

Switch cover plate kit TAV.13 (H) Assembly2/3 KIT2940 ALL

Stowing platform buffer kit TAV.13 (M) Assembly2/3 KITO408 MODELS

Switch front flap 1 kit RIGHT TAV.13 (C) Assembly3 KIT2235 36/37

Switch front flap 1 kit LEFT TAV.13 (C) Assembly2 KIT2236 39/40
KIT2945 SP76

Full assembled platform kit TAV.13 Assembly3 KIT2946 SP84
KIT2947 SP90

ROD TAV.13 Assembly 4 KITO270 SP76
KITO330 SP84-90
KIT2951 SP76 42

Complete front flap kit TAV.14 KIT2961 SP84 43
KIT2971 SP90 44
KIT2950 SP76 42

Front flap alloy and rubber profile kit TAV.14(A) KIT2960 SP84 43
KIT2970 SP90 44

Front flap locking pin kit TAV.14(B) KIT2250 ALL 42/43/44
KIT2955 SP76 42

Main frame front flap kit - Right side TAV.14(C) KIT2965 SPg4 43
KIT2975 SP90 44
KIT2956 SP76 42

Main frame front flap kit - Left side TAV.14(C) KIT2966 SP84 43
KIT2976 SP90 44

Pressure switch kit TAV.15 (A) - all model KIT2260

Suction tube kit TAV.15 (B) - all model KIT2266 ALL

Qil filling hose kit TAV.15 ( C) - all model KIT2270 MODELS 46

Tank kit TAV.15 (E) - all model KIT2281

Manifold kit TAV.15 (F) - all model KIT2282

TAV.15 (A) - Assemblyl KIT2275 ALL MODELS
External Hydraulic fitting kit TAV.15 (B) - Assemblyl KITO400 RIGHT 48
TAV.15 (C) - Assemblyl KITO404 LEFT

Electric motor kit.(12V.) TAV.15 (A) Assembly2 KIT2285 ALL

Hydraulic unit manifold fixing kit TAV.15 (B) Assembly2 KIT2290

Fixing kit for black plate power pack TAV.15 (C) Assembly2 KIT2295

Power pack right cover kit and fixings RIGHT KIT2300
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SPARE PARTS

Power pack right cover kit and fixings RIGHT

SP MODEL

KIT2302 SP76 50
TAV.15 (D) Assembly2
. - KIT2301 ALL
Power pack left cover kit and fixings LEFT
KIT2303 SP76
Lowering valve kit TAV.15 (E) Assembly2 KIT2305 ALL
Hand pump rod kit TAV.15 (F) Assembly2 KIT2310 MODELS
LCD display kit TAV.15 (G) Assembly?2 KIT2315
Warning light TAV.15 (1) Assembly2 CABO0198
Support plate right power pack TAV.15 (L 1) Assembly2 LAS1953 ALL 50/51
Support plate left power pack TAV.15 (L 2) Assembly2 LAS2077 MODELS
Buzzer TAV.15 (N) Assembly2 CAB0201
Manifold kit TAV.15 (M) Assembly2 KIT2282
Hydraulic kit TAV.15 (P) Assembly2 KIT2356 51
Earthing bolt kit TAV.15 (A) Assembly3 KIT2320
Rotary sensor kit TAV.15 (B) Assembly3 KIT2325
Isolator solenoid kit TAV.15 (C) Assembly3 KIT2330
ECU kit TAV.15 (D) Assembly3 KIT2335
Resettable circuit breakers kit TAV.15 (E) Assembly3 KIT2340 53
Hand controller kit TAV.15 (F) Assembly3 KIT2345 ALL
Power switch TAV.15 (G) Assembly3 INTO038 MODELS
BATTERY THROUGHT PANEL TAV.15 (H) Assembly3 CONO0100
Adapter flange door open connector TAV.15 (L) Assembly3 KIT2350
Green light TAV.15 (J) Assembly3 CAB0207
Support plate right power pack TAV.15 (M) Assembly3 LAS1953
Support plate left power pack LAS2077 54
Microswitch TAV.15 (N) Assembly3 KIT2347
. . . . KIT2980 SP76
I-?ydrat',lllc hose kit - hydraulic unit pump on TAV.16 (A) KT2983 SPsa
right side
KIT2990 SP90 56
Hydraulic hose kit - hydraulic unit pump on KIT2981 SP76
left side TAV.16 (A) KIT2982 SPg84
KIT2991 SP90
Fitting TAV.16 (B) #503103 >P84-90 56
RAC0056 SP76
Hydraulic drainage hoses kit TAV. 17 (A) KIT2365 SP90 58
KIT2994 SP76
Pubblic Handrails TAV.18 (A) KIT2372 SP90
KIT2368 SP84 60
KIT2995 SP76
Private Handrails TAV.18 (B) KIT2375 SP84
KIT2377 SP90
Switch Joystick kit TAV.19 (A) KIT2380
Support of safety belt kit TAV.19 (B) KIT2385 ALL
Safety belt kit TAV.19 (C) ACC0001 MODELS 62
Internal wiring TAV.19 (D) CAB0194
Switch Joystick + safety belt kit TAV.19 KIT2395
Electrical wiring TAV.20 KITO417
TAV.20 KIT2996 64
Brackets and bolt TAV.21 KIT2410 66
Long bolt KIT2411
Silver Label TAV.22 KIT2418 67
Transparent Label TAV.23 KIT2417 68
White Label TAV.23 KIT2420
NOTE
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M©bility

SPARE PARTS SP MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1583 [BASE MAIN BASE SP76
A2 1 ASM1600 |BASE MAIN BASE SP84
A3 ASM1529 [BASE MAIN BASE SP90

Rev.01 - October 2021
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SPARE PARTS

SP MODEL

ONLY SP 76 MODEL

KIT2011 : UPPER ARM KIT LEFT

Pos. Q.ta |[Code Descrizione Description NOTE
A2 1 ASM1568 [BRACCIO SUP. SX UPPER LEFT ARM
B1 4 BOC0023 |BOCCOLA BUSH
C1 1 LAS1614 |[CARTER BRACCIO COVER
C2 4 501911 RIVETTO RIVET
C3 1 LAS2242 |CARTER BRACCIO SX COVER LEFT
D1 1+1 |RAC0026 |[PORTATUBI SUPPORT PIPE
D2 4 VIT0192 |VITE TBEI M6X14 SCREW TBEI M6X14
KIT2015 : PIVOT BUSH
Pos. Q.ta |[Code Descrizione Description NOTE
B1 4 BOC0023 [BOCCOLA BUSH
KIT2021 : COVER OF ARMS
Pos. Q.ta |[Code Descrizione Description NOTE
C1 3 LAS1614 |CARTER BRACCIO COVER
C3 1 LAS2242 |CARTERBRACCIO SX  |COVER LEFT
Cc2 8 501911 RIVETTO RIVET
KIT2026 : PIPE CLAMP KIT
Pos. Q.ta |[Code Descrizione Description NOTE
D1 2 RAC0026 |PORTA TUBI SUPPORT PIPE
D2 4 VIT0192 |VITE TCEI M6X14 SCREW TCEI M6X14
KIT2031 : UNDER ARM
Pos. Q.ta |[Code Descrizione Description NOTE
A3 1 ASM1292 [BRACCIO INF. UNDER ARM
A2 4 BOC0023 [BOCCOLA BUSH
KIT2036 : UPPER ARM KIT RIGHT
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1291 [BRACCIO DESTRO UPPER RIGHT ARM
B1 4 BOC0023 |BOCCOLA BUSH
C1 2 LAS1614 |CARTER COVER
C2 4 501911 RIVETTO RIVET

Rev.01 - October 2021
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SPARE PARTS

SP MODEL

ONLY SP 84-90 MODEL

KIT2907 : UPPER ARM KIT LEFT

Pos. Q.ta |[Code Descrizione Description NOTE
A2 1 ASM1530 [BRACCIO SUP. SX UPPER LEFT ARM
B1 4 BOC0023 |BOCCOLA BUSH
C1 1 LAS1614 |[CARTER BRACCIO COVER
C2 4 501911 RIVETTO RIVET
C3 1 LAS2242 |CARTER BRACCIO SX COVER LEFT
D1 2 #550989 |[PORTA TUBI SUPPORT PIPE
D2 4 VIT0192 |VITE TBEI M6X14 SCREW TBEI M6X14
KIT2015 : PIVOT BUSH
Pos. Q.ta |[Code Descrizione Description NOTE
B1 4 BOC0023 [BOCCOLA BUSH
KIT2021 : COVER OF ARMS
Pos. Q.ta |[Code Descrizione Description NOTE
C1 3 LAS1614 |CARTER BRACCIO COVER
C3 1 LAS2242 |CARTERBRACCIO SX  |COVER LEFT
Cc2 8 501911 RIVETTO RIVET
KIT2025 : PIPE CLAMP KIT
Pos. Q.ta |[Code Descrizione Description NOTE
D1 2 #550989 |PORTA TUBI SUPPORT PIPE
D2 4 VIT0192 |VITE TCEI M6X14 SCREW TCEI M6X14
KIT2032 : UNDER ARM
Pos. Q.ta |[Code Descrizione Description NOTE
A3 1 ASM1217 [BRACCIO INF. UNDER ARM
A2 4 BOC0023 [BOCCOLA BUSH
KIT2037 : UPPER ARM KIT RIGHT
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1206 [BRACCIO DESTRO UPPER RIGHT ARM
B1 4 BOC0023 |BOCCOLA BUSH
C1 2 LAS1614 |CARTER COVER
C2 4 501911 RIVETTO RIVET

Rev.01 - October 2021
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M©bility

SPARE PARTS SP MODEL

KIT2041 : RAILKIT SP 76 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 LAS2241 |[ROTAIADXP FMVSS [RIGHT RAIL
A2 1 LAS2240 |ROTAIA SX P FMVSS LEFT RAIL
A3 4 #500429 |VITE TE M8X20 SCREW TE M8X20
A4 12 RONOOO1 |RONDELLAD.8 WASHER
A5 4 DADO0034 [DADO NUT

KIT2042 : RAILKIT SP 84-90 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1756 |ROTAIA RAIL
A2 1 ASM1756 [ROTAIA RAIL
A3 4 #500429 |VITE TE M8X20 SCREW TE M8X20
Ad 12 RONOOO1 |RONDELLAD.8 WASHER
A5 4 DADO0034 [DADO NUT

Rev.01 - October 2021
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M©bility

SPARE PARTS SP MODEL
KIT2045 : SENSITIVE EDGE KIT
Pos. Q.ta [Code Descrizione Description NOTE
Al 2 CAB0195 |[BORSO SENSIBILE SENSITIVE EDGE
KIT2050 : THRESHOLD SPRINGS KIT
Pos. Q.ta |[Code Descrizione Description NOTE
B1 2 MOLO070 [MOLLA ALTA HIGH SPRING
B2 2 MOLO071 |MOLLA SPRING
B3 4 #C402013 |Rasamento WASHER
KIT2985 : SENSITIVE THRESHOLD KIT SP 84 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
C1 1 ASM1601 |SAFETY BRIDGE EXTRUSION
Cc2 Mt.1,1 |NAS0010 ([PATTINO SLIDE
Cc3 Mt.0,81 |PRFO472 |PROFILO IN GOMMA |RUBBER PROFILE
C4 4 RTO0044 |SAFETY-GRIP SAFETY
C5 4 BLOO097 |[BLOCCHETTO SPACER
C6 8 #551480 |VITE TSPEI M4x16 BOLT TSPEI M4X16
Cc7 4 PER0O356 |[PERNO PIN
Cc8 NO PRESENT FOR THIS MODEL
KIT2986 : SENSITIVE THRESHOLD KIT SP 76 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
C1 1 ASM1584 [SAFETY BRIDGE EXTRUSION
C2 Mt.1,1 |NASO010 |PATTINO SLIDE
Cc3 Mt.0,75 |PRF0472 [PROFILO IN GOMMA |RUBBER PROFILE
c4 4 RTO0044 |(SAFETY-GRIP SAFETY
C5 4 BLO0097 |BLOCCHETTO SPACER
Cé6 8 #551480 |VITE TSPEI M4x16 BOLT TSPEI M4X16
Cc7 4 PER0O356 |PERNO PIN
Cc8 NO PRESENT FOR THIS MODEL
KIT2987 : SENSITIVE THRESHOLD KIT SP 90 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
C1 1 ASM1533 |SAFETY BRIDGE EXTRUSION
Cc2 Mt.1,1 |NAS0010 ([PATTINO SLIDE
Cc3 Mt.0,8 |PRFO472 |PROFILO IN GOMMA |RUBBER PROFILE
C4 4 RTO0044 |SAFETY-GRIP SAFETY
C5 4 BLOO0O097 |[BLOCCHETTO SPACER
C6 8 #551480 |VITE TSPEI M4x16 BOLT TSPEI M4X16
Cc7 4 PERO356 [PERNO PIN
Cc8 NO PRESENT FOR THIS MODEL

Rev.01 - October 2021
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M©bility

SPARE PARTS SP MODEL
KIT2061 : LIFTING CYLINDER KIT SP76 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 CILO079 CILINDRO CYLINDER
A2 2 BOC0023 |BOCCOLA BUSH
A3 1 VIT0172 |GRANO M6 GRUB M6X12
A4 1 RAC0045 |RACCORDO FITTING
KIT2062 : LIFTING CYLINDER KIT SP 84-90 MODEL
Pos. Q.ta (Code Descrizione Description NOTE
Al 1 CILO078 CILINDRO CYLINDER
A2 2 BOC0023 [(BOCCOLA BUSH
A3 1 VIT0172 [GRANO M6 GRUB M6X12
Ad 1 RAC0045 [RACCORDO FITTING
KIT2065 : FITTINGS OF CYLINDER KIT
Pos. Q.ta |[Code Descrizione Description NOTE
B1 2 RAC0041 [RACCORDO 1/8 1/8 FITTING
B2 4 #550200 [RONDELLA WASHER
B3 2 VIT0169 GRANO STROZZATORE |THROTTLE GRUB M6
KIT2068 : SEALS KIT
Pos. Q.ta |[Code Descrizione Description NOTE
C1 1 KIT0O327 |GUARNIZIONI SEALS KIT

Rev.01 - October 2021
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SPARE PARTS

SP MODEL

KIT2070 : ELECTROMAGNET KIT

Pos. Q.ta [Code Descrizione Description NOTE
Al 1 FOROOO5 |FORCELLA FORK
A2 1 CAB0197 |ELETTROMAGNETE ELECTROMAGNET
A3 1 PERO362 |PERNO PIN OF FORK
A4 1 VIT0205 |COPIGLIA BLOCK
A5 1 DADO0O5 |DADO M3 NUT M3
A6 1 DADO0041 |DADO M5 NUT M5
KIT2075 : SAFETY HOOK (LEFT SIDE)
Pos. Q.ta |[Code Descrizione Description NOTE
B1 1 LAS2188 [GANCIO BLOCK
B2 2 VITO077 |Vite TSPEIM3 x5 SCREW TSPEI M3X5
B3 3 #501878 |Vite TBEI M6X10 SCREW TBEI M6X10
B4 3 RON0002 |RONDELLA @6 WASHER @6
B5 1 RON0034 |RONDELLA @6 WASHER @6
B6 1 ASM1591 [SUPPORTO SUPPORT BLOCK
B7 2 RON0039 |RONDELLA @12 WASHER @12
B8 1 DAD0032 [Dado M6 NUT M6
B9 1 BOC0299 [BOCCOLA BUSH
B10 1 MOL0072 [Molla SPRING
KIT2076 : SAFETY HOOK (RIGHT SIDE)
Pos. | Q.ta [Code [Descrizione [Description NOTE
B1-B5 SAME CODES OF KIT2075
B6 | 1 |ASmM1592 [suPPORTO [SuPPORT BLOCK
B7-B9 SAME CODES OF KIT2075
Blo | 1 |moL0073 [Molla |SPRING
KIT2080 : PIN FOR SAFETY HOOK
Pos. Q.ta |[Code Descrizione Description NOTE
C1 1 ASM1590 |PERNO PIN
C2 2 VIT0210 |VITETE F M8x18 SCREW TE M8X18
C3 2 RON0O001 |RONDELLA @8 WASHER @8
C4 2 VITO143 |VITE TBEI M8x16 SCREW TBEI M8X16
C5 2 PER2023 |PERNO DISTANZIALE |SPACER PIN
KIT0423 : ALSO INCLUDED IN THE DOOR OPEN KIT
Pos. Q.ta |[Code Descrizione Description NOTE
D1 1 LAS2189 [PROLUNGA GANCIO |EXTENSION BLOCK
D2 2 DAD0025 |DADO M5 NUT M5
D3 2 VITO197 |VITE TBEI M5X16 SCREW TBEI M5X16
D4 4 RON0031 |RONDELLA @5 WASHER @5
SWINGING KIT :
KIT0424 FOR SAFETY HOOK MOUNTED ON LEFT LIFT OR
KIT0432 FOR SAFETY HOOK MOUNTED ON LRIGHT LIFT
Pos. Q.ta |[Code Descrizione Description NOTE
El 1 LAS2325 |PROLUNGA BASCULA |SWINGING BLOCK
E2 2 DAD0025 |DADO M5 NUT M5
E3 2 RONO0002 |RONDELLA @6 WASHER @6
E4 4 RON0031 |RONDELLA @5 WASHER @5
ES5 1 #502382 [POMELLO ABS ABS KNOB
E6 1 VIT0207 |VITE TCEI M5X12 SCREW TCEI M5X12
E7 1 VITO146 |VITE TBEI M5X30 SCREW TBEI M5X30
E8 2 VITO173 |VITE TBEI M6X25 SCREW TBEI M6X25
E9 1 550887 TAMPONE RUBBER
E10 1 VIT0232 |VITE TBEI M5x20 SCREW TBEI M5X20

Rev.01 - October 2021
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KIT0424 ON SAFETY HOOK LEFT
KIT0432 ON SAFETY HOOK RIGHT

KIT0423

W

cell]

USED ONLY IF MOUNTED THE KIT0423
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MO bility

SPARE PARTS SP MODEL
OUTER ARM FRAME SP 76 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 ASM1560 |BRACCIO VERTICALE |VERTICAL ARM
OUTER ARM FRAME SP 84-90 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1528 |BRACCIO VERTICALE |VERTICAL ARM
KIT2085 : FROG LIGHT KIT
Pos. Q.ta |[Code Descrizione Description NOTE
B1 1 COP0081 |CARTER DX RIGHT COVER
B2 2 CAB0172 |FARO LED FROG LIGHT
B3 1 COP0082 |[CARTER SX LEFT COVER
B4 4 VITO185 |[VITE TBEI M5X8 SCREW TBEI M5X8
KIT2090 : PIVOT PINS KIT
Pos. Q.ta |[Code Descrizione Description NOTE
C1 8 PER0O015 |PERNO @20 PIN (20
C2 14 RONO030 [RONDELLA @8 WASHER @8
Cc3 14 #500426 |VITE TE M8x14 SCREW TE M8X14
c4 2 #502159 |VITE SPEI M8X16 SCREW TSPEI M8X16
C5 2 RONO057 |RONDELLA SVASATA |WASHER @6
KIT2091 : PIVOT PINS KIT SP 76 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
C1 6 PER0O015 |PERNO @20 PIN @20
C2 14 RONO0030 [RONDELLA @8 WASHER @8
Cc3 14 #500426 |VITE TE M8x14 SCREW TE M8X14
c4 2 #502159 |VITE SPEI M8X16 SCREW TSPEI M8X16
C5 2 RONO057 |RONDELLA SVASATA |WASHER @6
Cé6 2 PER0O313 |PERNO @15 PIN @15
KIT2096 : ARMS PANEL SP 76 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
D1 2 PANO0O61 [PANNELLO SX LEFT PANEL
D2 2 PAN0062 |PANNELLO DX RIGHT PANEL
D3 20 VIT0185 |VITE TBEI M5x8 SCREW TBEI M5X8
KIT2097 : ARMS PANEL SP 84-90 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
D1 2 PANO0O60 [PANNELLO SX LEFT PANEL
D2 2 PANO059 |PANNELLO DX RIGHT PANEL
D3 20 VIT0185 |VITE TBEI M5x8 SCREW TBEI M5X8
KIT2100 : STRIP LEDS LIGHT
Pos. Q.ta |[Code Descrizione Description NOTE
E1 2 CAB0O077 |LUCE SQUARE LIGHT
E2 2 CAB0184 |LED LED LIGHT
E3 8 VITO056 |VITE TBTC M3x10 SCREW TBTC M3X10
KIT2105 : HANDRAIL ADJUSTER BOLTS
Pos. Q.ta |[Code Descrizione Description NOTE
F1 4 PER0O020 [PERNO MOLLA SPRING PIN
F2 8 RUOO007 |RUOTA DISTANZIALE |SPACER WHEEL
F3 8 501382 SEEGER CIRCLIP
KIT2110 : PLATFORM AND HANDRAILS BUFFERS KIT (SP84/90)
Pos. Q.ta |[Code Descrizione Description NOTE
G1 4 DADO0035 [DADO M8 NUT M8
G2 4 DAD0040 |GRANO M8X14 PP GRUB M8

Rev.01 - October 2021
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M©bility

SPARE PARTS SP MODEL
KIT2111 : PLATFORM AND HANDRAILS BUFFERS KIT SP 76 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
Gl 4 DADO0035 |DADO M8 NUT M8
G2 4 VIT0211 |GRANO M8X20 PP GRUB M8
KIT2116 : BUFFER KIT
Pos. Q.ta [Code Descrizione Description NOTE
H1 2 #550887 |TAMPONE ROUND BUFFER
H5 2 VITO185 |[VITE TBEI M5X8 SCREW TBEI M5X8
KIT2025 : SMALL HOSE CLAMP KIT - SP84-90
Pos. Q.ta |[Code Descrizione Description NOTE
11 2 #550989 |[COLLARE HOSE CLAMP ON ARM LEFT
12 4 VIT0192 |VITE TCElI M6X14 SCREW TCEI M6X14 ON ARM LEFT
KIT2026 : SMALL HOSE CLAMP KIT - SP76
Pos. Q.ta |[Code Descrizione Description NOTE
11 2 RAC0026 |[COLLARE HOSE CLAMP ON ARM LEFT
12 4 VITO192 |VITE TCEI M6X14 SCREW TCEI M6X14 ON ARM LEFT
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Number Table: TAV 7 LEFT

. 02 -9/20/2020
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Assembly of:  Vertical Arms




SPARE PARTS

SP MODEL

M©bility

ONLY SP 76 MODEL

KIT2126 : TELESCOPIC KIT LEFT

Pos. Q.ta |[Code Descrizione Description NOTE
A2 1 ASMO0688 |[STELO GINOCC. KNEE ASSEMBLY

A3 1 ASM1576 [CAMICIA SX TELESCOPIC PIPE

A4 2 BOC0023 [BOCCOLA BUSH

A5 2 BOC0024 |BOCCOLA BUSH

KIT2131 : TELESCOPIC KIT RIGHT

Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1575 [CAMICIA DX TELESCOPIC PIPE

A2 1 ASMO0688 [STELO GINOCC. KNEE ASSEMBLY

Ad 2 BOC0023 |BOCCOLA BUSH

A5 2 BOC0024 [BOCCOLA BUSH

KIT2136 : ROTATIONAL STOWAGE ARM KIT

Pos. Q.ta |[Code Descrizione Description NOTE
B1 1 ASM1577 |GINOCCHIERA KNEE ASSEMBLY

B2 1 RUOO004 |RUOTA GINOCC. WHEEL

B3 1 PERO019 |[PERNO MOLLA SPRING PIN

B4 1 PER0014 |PERNO @15 PIN @15

B5 NOT INCLUDED FOR THIS MODEL

B7 2 RUOO0006 |RUOTA DISTANZIALE |SPACER WHEEL

B8 NOT INCLUDED FOR THIS MODEL

B9 NOT INCLUDED FOR THIS MODEL

B10 2 RONOO50 [SEEGER CIRCLIP

B11 2 BOC0263 |BOCCOLA BUSH

B12 2 RON0030 |RONDELLA @8 WASHER @8

B13 2 #500426 |VITE TE M8X14 SCREW TE M8X14
Pos. Q.ta |[Code Descrizione Description NOTE
C1 MOLO013 |MOLLA GAS GAS SPRING
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SPARE PARTS

SP MODEL

ONLY SP 84-90 MODEL

KIT2127 : TELESCOPIC KIT LEFT

Pos. Q.ta |[Code Descrizione Description NOTE
A2 1 ASM1386 [STELO GINOCC. KNEE ASSEMBLY

A3 1 ASM1554 [CAMICIA SX TELESCOPIC PIPE

A4 2 BOC0023 [BOCCOLA BUSH

A5 2 BOC0024 |BOCCOLA BUSH

KIT2132 : TELESCOPIC KIT RIGHT

Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1553 [CAMICIA DX TELESCOPIC PIPE

A2 1 ASM1386 [STELO GINOCC. KNEE ASSEMBLY

Ad 2 BOC0023 |BOCCOLA BUSH

A5 2 BOC0024 [BOCCOLA BUSH

KIT2137 : ROTATIONAL STOWAGE ARM KIT

Pos. Q.ta |Code Descrizione Description NOTE
B1 1 ASM1552 |GINOCCHIERA KNEE ASSEMBLY

B2 1 RUOO004 |RUOTA GINOCC. WHEEL

B3 1 PERO019 |[PERNO MOLLA SPRING PIN

B4 1 PER0O014 |PERNO @15 PIN @15

B5 1 PIA0O666 |SPESSORE SPACER

B7 2 RUOO00O6 [RUOTA DISTANZIALE |SPACER WHEEL

B8 2 RONO0031 |RONDELLA @5 WASHER @5

B9 2 VIT0228 |Vite TE M5x12 SCREW TE M5X12

B10 2 RONOO50 |SEEGER CIRCLIP

B11 2 BOC0023 [BOCCOLA BUSH

B12 2 RONO0030 |RONDELLA @8 WASHER @8

B13 2 #500426 |VITE TE M8X14 SCREW TE M8X14
Pos. Q.ta |[Code Descrizione Description NOTE
C1 1 MOL0013 |MOLLA GAS GAS SPRING
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M r' ;/ y >\ l L] | ot Rev. 01-01/10/2021  Number Table n.: TAV 8 - L/R
' ' , 1> Emission : 18/11/2019 Arms

///////// Assembly of :




M(©bility

SPARE PARTS SP MODEL
| SP 76 MODEL |
KIT2141 : KNUCKLE JOINTS HANDRAILS KIT

Pos. Q.ta |[Code Descrizione Description NOTE
Al 2 ASM1525 [SUPPORTO MAN.DX HANDRAIL SUPPORT
A2 2 MOLO077 |MOLLA SPRING
A3 2 RUO0102 |[RUOTA SPACER WHEEL
Ad 2 PERO364 |PERNO MOLLA SPRING PIN
A5 4 RONOO50 [SEEGER CIRCLIP
A6 4 BOC0023 |BOCCOLA BUSH
A7 2 551095 BOCCOLA BUSH
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M©bility

SPARE PARTS SP MODEL
KIT2140 : KNUCKLE JOINTS HANDRAILS KIT SP 90 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 ASM1506 [SUPPORTO MAN.DX HANDRAIL SUPPORT RIGHT
A2 2 RUOO003 |[RUOTA SPACER WHEEL
A3 4 PERO364 |PERNO MOLLA SPRING PIN
A5 4 BOC0023 [BOCCOLA BUSH
A6 2 #551755 [BOCCOLA BUSH
A7 8 RONOO50 [SEEGER CIRCLIP
A8 4 RUOO099 |RUOTA MOLLA SPRING WHEEL
A9 1 ASM1507 [SUPPORTO MAN. SX HANDRAIL SUPPORT LEFT
KIT2142 : KNUCKLE JOINTS HANDRAILS KIT SP 84 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1506 |SUPPORTO MAN.DX HANDRAIL SUPPORT RIGHT
A2 2 RUOO098 |RUOTA SPACER WHEEL
A3 4 PER0O364 |PERNO MOLLA SPRING PIN
A5 4 BOC0023 |BOCCOLA BUSH
A6 2 #551755 [BOCCOLA BUSH
A7 8 RONOO50 |SEEGER CIRCLIP
A8 4 RUOO0099 |RUOTA MOLLA SPRING WHEEL
A9 1 ASM1507 |SUPPORTO MAN. SX HANDRAIL SUPPORT LEFT
KIT2155 : HANDRAILS SPRING KIT
Pos. Q.ta [Code Descrizione Description NOTE
D1 2 MOL0026 |MOLLA SPRING
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SPARE PARTS

SP MODEL

MO bility

KIT2160 : ASSEMBLY FRONT FLAP CYLINDER KIT (SIDE LEFT OF PLATFORM)

Pos. Q.ta [Code Descrizione Description NOTE
A 1 CILO084 |CILINDRO RIB. FLAP CYLINDER
KIT2161 : ASSEMBLY FRONT FLAP CYLINDER KIT (SIDE RIGHT OF PLATFORM)
Pos. Q.ta |[Code Descrizione Description NOTE
C 1 CILO085 CILINDRO RIB. FLAP CYLINDER
KIT2165 : SLIDING SYSTEM FRONT FLAP CYLINDER KIT
Pos. Q.ta |[Code Descrizione Description NOTE
B1 1 #550062 |RACCORDO @6 1/8" |JUNCTION @6 1/8"
B2 1 VITO179 |VITE TE M8X75 SCREW TE M8X75
B3 1 BOC0042 ([DISTANZIALE SPACER BUSH 1 KIT2165 FOR 1
B4 1 DAD0035 |DADO M8 NUT M8 CYLINDER
B5 1 BLO0O096 [BLOCCO BLOCK
B6 1 PER9022 |PERNO PIN
B7 2 501380 SEEGER CIRCLIP
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SPARE PARTS SP MODEL

KIT2170 : INNER BARRIER LINKAGE KIT RIGHT

Pos. Q.ta [Code Descrizione Description NOTE
Al 1 ASM1484 |BIELLA DX RIGHT ROD

A2 2 RONOOO1 |RONDELLAF.L. LARGE WASHER

A3 1 BOC0270 (BOCCOLA BUSH

A4 1 502491 RASAMENTO WASHER

A5 1 #502334 |BOCCOLA BUSH

A6 1 MOL0068 |MOLLA SPRING

KIT2175 : INNER BARRIER LINKAGE KIT LEFT

Pos. Q.ta |[Code Descrizione Description NOTE
A7 1 ASM1485 |BIELLA SX LEFT ROD

A2 2 RONOOO1 |RONDELLAF.L. LARGE WASHER

A3 1 BOC0270 |[BOCCOLA BUSH

Ad 1 502491 RASAMENTO WASHER

A5 1 #502334 |[BOCCOLA BUSH

A6 1 MOL0068 |MOLLA SPRING

KiT2180 : INNER BARRIER HOOK KIT

Pos. Q.ta [Code Descrizione Description NOTE
Bl 2 PER0O353 [PERNO PIN

B2 1 LAS2002 |GANCIO DX BLOCK RIGHT

B3 1 LAS2003 |[GANCIO SX BLOCK LEFT

B4 2 DAD0041 |DADO M5 NUT M5

B5 6 VIT0185 |VITE TBEI M5x8 SCREW TBEI M5X8

B6 2 LAS2004 |GANCIO LOCK HOOK

B7 4 BOC0035 [(BOCCOLA BUSH

B8 2 VITO0147 |VITE TBEI M5X12 SCREW TBEI M5X12

B9 4 #502146 |VITE TSElI M5x10 SCREW TSEI M5X10
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RIGHT SIDE

LEFT SIDE

Rev. 1 -20/07/2021 Number Table: TAV 11 R+L

I° Emission: 25/07/2019 Assembly of:  Inner Barrier




M

SPARE PARTS SP MODEL
KIT2185 : INNER BARRIER KIT SP 84 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 ASM1489 |[RIBALTA INTERNA INTERNAL FLAP
A2 2 ASM1486 |PERNO BLOCCO PIN
A3 1 #E499107 |ADESIVO ADVISER STICKER
A4 4 #551699 |VITE TSPEI M5x14 SCREW TSPEI M5X14
A5 4 RONO0031 |RONDELLA @5 WASHER @5
A6 4 DAD0025 |DADO M5 NUT M5
A7 2 RTO0032 |SAFETY-GRIP SAFETY GRIP
A8 2 PERO306 |[PERNO M12 PIN M12
A9 2 BOC0263 |BOCCOLA BUSH
A10 2 RON0040 |RONDELLA @16 WASHER @16
KIT2911 : INNER BARRIER KIT SP 76 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 ASM1585 |[RIBALTA INTERNA INTERNAL FLAP
A2 2 ASM1486 [PERNO BLOCCO PIN
A3 1 #E499107 |ADESIVO ADVISER STICKER
Ad 4 #551699 |VITE TSPEI M5x14 SCREW TSPEI M5X14
A5 4 RON0O031 |RONDELLA @5 WASHER @5
A6 4 DADO0025 |DADO M5 NUT M5
A7 2 RTOO0043 |SAFETY-GRIP SAFETY GRIP
A8 2 PERO306 |PERNO M12 PIN M12
A9 2 BOC0263 |[BOCCOLA BUSH
A10 2 RON0040 |RONDELLA @16 WASHER @16
KIT2910 : INNER BARRIER KIT SP 90 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 ASM1531 [RIBALTA INTERNA INTERNAL FLAP
A2 2 ASM1486 |PERNO BLOCCO PIN
A3 1 #E499107 |ADESIVO ADVISER STICKER
A4 4 #551699 |VITE TSPEI M5x14 SCREW TSPEI M5X14
A5 4 RONO0031 |RONDELLA @5 WASHER @5
A6 4 DAD0025 |DADO M5 NUT M5
A7 2 RTOO0032 |SAFETY-GRIP SAFETY GRIP
A8 2 PERO306 |[PERNO M12 PIN M12
A9 2 BOC0263 |BOCCOLA BUSH
A10 2 RON0O040 |RONDELLA @16 WASHER @16
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M©bility

SPARE PARTS SP MODEL
KIT2920 : PLATFORM FIXING KIT SP 76 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 2 PIAO668 |REGISTRO BLOCK
A2 2 VITO191 |VITE TCEI M14X25 SCREW TCEI M14X25
A3 4 VITO185 |[VITE TBEI M5x8 SCREW TBEI M5X8
A4 2 LAS2008 |SUPPORTO SUPPORT PIPE
A5 2 RUOO011 |RUOTA WHEEL
A6 2 501392  [SEEGER CIRCLIP
A7 2 C402013 |RASAMENTO WASHER
A8 2 501387 SEEGER E15 SEEGER E15
A9 2 #502160 |VITE TSPEI M8x20 SCREW TSPEI M8X20
A10 2 RONO0044 |RONDELLA M8/35/4 |WASHER M8/35/4
All 2 BOC0297 |BOCCOLA BUSH
Al2 2 RON0046 |RONDELLA @14 WASHER @14
Al13 2 #501157 |[DADO M14 NUT M14
Al4 2 VITO138 |VITE TSPEI M6 x 12 SCREW M6X12
A15 2 RONOOO3 |RONDELLA M6 LARGE WASHER D6
Al6 2 VITO191 |GRANO M14X25 GRUB SCREW M14X25
Al7 2 TAP0014 |TAPPO Cup
KIT2925 : PLATFORM FIXING KIT SP 84-90 MODELS
Pos. Q.ta |[Code Descrizione Description NOTE
Al 2 PIA0185 |REGISTRO BLOCK
A2-A17 SAME COMPONENTS OF KIT2920
KIT2921 : VALVE KIT
Pos. Q.ta [Codice Descrizione Description NOTE
B1 1 BLO0092 |BLOCCO HYDRAULIC BLOCK
B2 1 550397 TAPPO 1/4 CE CIuP
B3 2 VITO145 |VITE TBEI M6x20 SCREW TBEI M6X20
B4 3 #503104 |[RACCORDO FITTING
KIT2922 : COVER PLATE
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 2 LAS2056 |COVER PEDANA COVER PLATFORM
Cc2 12 VITO067 |VITE TBEI M5X10 SCREW TBEI M5X10
C3 1 LAS2057 |COVER VALVOLA VALVE COVER
KIT2923 : COVER PLATE - ONLY SP84
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 2 LAS2321 |COVER PEDANA COVER PLATFORM
Cc2 12 VITO067 |VITE TBEI M5X10 SCREW TBEI M5X10
C3 1 LAS2322 |COVER VALVOLA VALVE COVER
Cc4 LAS2323 |COVER VALVOLA VALVE COVER
Pos. Q.ta [Codice Descrizione Description NOTE
D1 1m |[NASO011 ([SAFETY GRIP SAFETY GRIP YELLOW
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M©bility

SPARE PARTS SP MODEL
KIT2205 : FRONT FLAP SAFETY HOOK KIT LEFT
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 502232 Ghiera M12x1 RING M12X1
A2 1 BOC0262 [BOCCOLA BUSH
A3 1 ASM1494 [SGANCIO UNLOCK LEFT
A4 1 MOL0066 |MOLLA SPRING
A5 1 RONO0031 |RONDELLA @5 WASHER @5
A6 1 VITO196 |VITE TCEI M5x10 SCREW TCEI M5X10
A7 2 BOC0260 |BOCCOLA BUSH
A8 2 VIT0198 |VITE TCEI M 8x12 SCREW M8X12
KIT2215 : SWITCH FRONT FLAP KIT
Pos. Q.ta [Codice Descrizione Description NOTE
C1 1 CAB0183 |SENSORE SENSOR
Cc2 1 LAS2011 |SUPPORTO SENSORE |SUPPORT
C3 2 VITO185 |[VITE TBEI M5x8 SCREW TBEI M5X8
C4 2 RONOO47 |RONDELLAD.3 WASHER @3
C5 2 VIT0209 [VITE TBTC M3X10 SCREW TBEI M3X10
KIT2220 : RUBBER BUFFER FLAP KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 3 DADO0035 [Dado M8 NUT M8
D2 3 RONO0O1 [RONDELLA d.8 WASHER @8
D3 2 #551025 |Puntale M8 M8 RUBBER STOP
KIT2930 : MECHANISM COVER LEFT
Pos. Q.ta |[Codice Descrizione Description NOTE
El 2 COP0095 |CARTER COPERTURA [MECHANISM COVER
E2 2 RON0031 |RONDELLA @5 WASHER @5
E3 2 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
Pos. Q.ta |[Codice Descrizione Description NOTE
F1 1m |NAS0011 |[SAFETY GRIP SAFETY GRIP YELLOW
F2 2m |#551357 |SAFETY GRIP SAFETY GRIP BLACK
KIT2935 : SLIDING SYSTEM FRONT FLAP CYLINDER (LEFT SIDE)
Pos. Q.ta [Codice Descrizione Description NOTE
G1 1 BLOO091 |DISTANZIALE SCREW TE M8X75
G2 2 PAT0067 |PATTINO SLIDING
G3 1 BOC0082 [BOCCOLA BUSH
G4 4 RONOOO1 |RONDELLA WASHER
G5 1 VIT0215 |VITE TCEI M8x110 SCREW TCEI M8X110
G6 1 VITO131 |VITE TCEI M8x120 SCREW TCEI M8X120
G7 1 LAS1983 |[BIELLA RIBALTINA LINKAGE
G8 2 DAD0034 |DADO M8 NUT M8
KIT2940 : SWITCH COVER PLATE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
H1 12 VITO0147 |VITE TBEI M5X10 SCREW TBEI M5X10
H2 2 LAS2131 |CARTER COVER
H3 2 BOC0298 |DISTANZIALE BUFFER
H4 2 VITO146 |VITE TBEI M5X30 SCREW TBEI M5X30
KIT0408 : STOWING PLATFORM BUFFER KIT
Pos. Q.ta [Codice Descrizione Description NOTE
M1 1 LAS2261 |FINECORSA END RUN
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—SEE TABLE OF PLATFORM CYLINDER

Rev. 0 Number Table: 1%LEFT Assembly 2
side

I° Emission: 28/07/2020 Assembly of:  Platform SP Model




SPARE PARTS SP MODEL

M2 2 VIT0146 |VITE TBEI M5X25 SCREW TBEI M5X25
M3 1 #501878 |VITE TBEI M6x10 SCREW TBEI M6X10
M4 1 550881 |TAMPONE BUFFER

M5 1 RON0031 |RONDELLA @5 WASHER @5

KIT2236 : SWITCH FRONT FLAP LEFT

Pos. Q.ta [Codice Descrizione Description NOTE
L1 1 LAS2075 |SUPPORTO SENSORE [SUPPORT SENSOR LEFT
L2 1 #550515 |[FASCETTA FIXING
L3 1 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
L4 1 CAB0191 |SENSORE SENSOR
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M©bility

SPARE PARTS SP MODEL
KIT2206 : FRONT FLAP SAFETY HOOK KIT RIGHT
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 DAD0039 [Ghiera M12x1 RING M12X1
A2 1 BOC0262 [BOCCOLA BUSH
A3 1 ASM1504 [SGANCIO UNLOCK RIGHT
A4 1 MOL0066 |MOLLA SPRING
A5 1 RONO0031 |RONDELLA @5 WASHER @5
A6 1 VITO196 |VITE TCEI M5x10 SCREW TCEI M5X10
A7 2 BOC0260 |BOCCOLA BUSH
A8 2 VIT0198 |VITE TCEI M 8x12 SCREW M8X12
KIT2215 : SWITCH FRONT FLAP KIT
Pos. Q.ta [Codice Descrizione Description NOTE
C1 1 CAB0183 |SENSORE SENSOR
Cc2 1 LAS2011 |SUPPORTO SENSORE |SUPPORT
C3 2 VITO185 |[VITE TBEI M5x8 SCREW TBEI M5X8
C4 2 RONOO47 |RONDELLAD.3 WASHER @3
C5 2 VIT0209 [VITE TBTC M3X10 SCREW TBEI M3X10
KIT2220 : RUBBER BUFFER FLAP KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 3 DADO0035 [Dado M8 NUT M8
D2 3 RONO0O1 [RONDELLA d.8 WASHER @8
D3 2 #551025 |Puntale M8 M8 RUBBER STOP
KIT2931 : MECHANISM COVER RIGHT
Pos. Q.ta |[Codice Descrizione Description NOTE
El 2 COP0096 |CARTER COPERTURA [MECHANISM COVER
E2 2 RON0031 |RONDELLA @5 WASHER @5
E3 2 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
Pos. Q.ta |[Codice Descrizione Description NOTE
F1 1m |NAS0011 |[SAFETY GRIP SAFETY GRIP YELLOW
F2 2m |#551357 |SAFETY GRIP SAFETY GRIP BLACK
KIT2936 : SLIDING SYSTEM FRONT FLAP CYLINDER (RIGHT SIDE)
Pos. Q.ta [Codice Descrizione Description NOTE
G1 1 BLOO091 |DISTANZIALE SCREW TE M8X75
G2 2 PAT0067 |PATTINO SLIDING
G3 1 BOC0082 [BOCCOLA BUSH
G4 4 RONOOO1 |RONDELLA WASHER
G5 1 VIT0215 |VITE TCEI M8x110 SCREW TCEI M8X110
G6 1 VITO131 |VITE TCEI M8x120 SCREW TCEI M8X120
G7 1 LAS2023 |[BIELLA RIBALTINA LINKAGE
G8 2 DAD0034 |DADO M8 NUT M8
KIT2940 : SWITCH COVER PLATE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
H1 12 VITO0147 |VITE TBEI M5X10 SCREW TBEI M5X10
H2 2 LAS2131 |CARTER COVER
H3 2 BOC0298 |DISTANZIALE BUFFER
H4 2 VITO146 |VITE TBEI M5X30 SCREW TBEI M5X30
KIT0408 : STOWING PLATFORM BUFFER KIT
Pos. Q.ta [Codice Descrizione Description NOTE
M1 1 LAS2261 |FINECORSA END RUN
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SPARE PARTS

SP MODEL

M©bility

M2 2 VITO146 |VITE TBEI M5X25 SCREW TBEI M5X25
M3 1 #501878 |VITE TBEI M6x10 SCREW TBEI M6X10
M4 1 550881 TAMPONE BUFFER
M5 1 RON0O031 |RONDELLA @5 WASHER @5
KIT2235 : SWITCH FRONT FLAP RIGHT
Pos. Q.ta [Codice Descrizione Description NOTE
L1 1 LAS2076 |SUPPORTO SENSORE [SUPPORT SENSOR RIGHT
L2 1 #550515 |[FASCETTA FIXING
L3 1 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
L4 1 CAB0191 |SENSORE SENSOR
KIT2945 : FULL ASSEMBLY PLATFORM KIT SP 76 MODEL
Pos. Q.ta [Codice Descrizione Description NOTE
1 ASM1734 |PEDANA PALTFORM
1 KIT2205 + KIT2206 + KIT2215 + KIT2220 + KIT2930 + KIT2931 + KIT2935 + KIT2936+
KIT2940 + KITO408 + KIT2235 + KIT2236
KIT2946 : FULL ASSEMBLY PLATFORM KIT SP 84 MODEL
Pos. Q.ta |[Codice Descrizione Description NOTE
1 ASM1599 |[PEDANA PALTFORM
1 KIT2205 + KIT2206 + KIT2215 + KIT2220 + KIT2930 + KIT2931 + KIT2935 + KIT2936+
KIT2940 + KITO408 + KIT2235 + KIT2236
KIT2947 : FULL ASSEMBLY PLATFORM KIT SP 90 MODEL
Pos. Q.ta [Codice Descrizione Description NOTE
1 ASM1522 |PEDANA PALTFORM
1 KIT2205 + KIT2206 + KIT2215 + KIT2220 + KIT2930 + KIT2931 + KIT2935 + KIT2936+
KIT2940 + KIT0408 + KIT2235 + KIT2236
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M©bility

SPARE PARTS SP MODEL
KIT2205 : FRONT FLAP SAFETY HOOK KIT LEFT
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 502232 Ghiera M12x1 RING M12X1
A2 1 BOC0262 [BOCCOLA BUSH
A3 1 ASM1494 [SGANCIO UNLOCK LEFT
A4 1 MOL0066 |MOLLA SPRING
A5 1 RONO0031 |RONDELLA @5 WASHER @5
A6 1 VITO196 |VITE TCEI M5x10 SCREW TCEI M5X10
A7 2 BOC0260 |BOCCOLA BUSH
A8 2 VIT0198 |VITE TCEI M 8x12 SCREW M8X12
KIT2215 : SWITCH FRONT FLAP KIT
Pos. Q.ta [Codice Descrizione Description NOTE
C1 1 CAB0183 |SENSORE SENSOR
Cc2 1 LAS2011 |SUPPORTO SENSORE |SUPPORT
C3 2 VITO185 |[VITE TBEI M5x8 SCREW TBEI M5X8
C4 2 RONOO47 |RONDELLAD.3 WASHER @3
C5 2 VIT0209 [VITE TBTC M3X10 SCREW TBEI M3X10
KIT2220 : RUBBER BUFFER FLAP KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 3 DADO0035 [Dado M8 NUT M8
D2 3 RONO0O1 [RONDELLA d.8 WASHER @8
D3 2 #551025 |Puntale M8 M8 RUBBER STOP
KIT2930 : MECHANISM COVER LEFT
Pos. Q.ta |[Codice Descrizione Description NOTE
El 2 COP0095 |CARTER COPERTURA [MECHANISM COVER
E2 2 RON0031 |RONDELLA @5 WASHER @5
E3 2 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
Pos. Q.ta |[Codice Descrizione Description NOTE
F1 1m |NAS0011 |[SAFETY GRIP SAFETY GRIP YELLOW
F2 2m |#551357 |SAFETY GRIP SAFETY GRIP BLACK
KIT2935 : SLIDING SYSTEM FRONT FLAP CYLINDER (LEFT SIDE)
Pos. Q.ta [Codice Descrizione Description NOTE
G1 1 BLOO091 |DISTANZIALE SCREW TE M8X75
G2 2 PAT0067 |PATTINO SLIDING
G3 1 BOC0082 [BOCCOLA BUSH
G4 4 RONOOO1 |RONDELLA WASHER
G5 1 VIT0215 |VITE TCEI M8x110 SCREW TCEI M8X110
G6 1 VITO131 |VITE TCEI M8x120 SCREW TCEI M8X120
G7 1 LAS1983 |[BIELLA RIBALTINA LINKAGE
G8 2 DAD0034 |DADO M8 NUT M8
KIT2940 : SWITCH COVER PLATE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
H1 12 VITO0147 |VITE TBEI M5X10 SCREW TBEI M5X10
H2 2 LAS2131 |CARTER COVER
H3 2 BOC0298 |DISTANZIALE BUFFER
H4 2 VITO146 |VITE TBEI M5X30 SCREW TBEI M5X30
KIT0408 : STOWING PLATFORM BUFFER KIT
Pos. Q.ta [Codice Descrizione Description NOTE
M1 1 LAS2261 |FINECORSA END RUN
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M2 2 VIT0146 |VITE TBEI M5X25 SCREW TBEI M5X25
M3 1 #501878 |VITE TBEI M6x10 SCREW TBEI M6X10
M4 1 550881 |TAMPONE BUFFER

M5 1 RON0031 |RONDELLA @5 WASHER @5

KIT2236 : SWITCH FRONT FLAP LEFT

Pos. Q.ta [Codice Descrizione Description NOTE
L1 1 LAS2075 |SUPPORTO SENSORE [SUPPORT SENSOR LEFT
L2 1 #550515 |[FASCETTA FIXING
L3 1 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
L4 1 CAB0191 |SENSORE SENSOR
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KIT2206 : FRONT FLAP SAFETY HOOK KIT RIGHT
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 DAD0039 [Ghiera M12x1 RING M12X1
A2 1 BOC0262 [BOCCOLA BUSH
A3 1 ASM1504 [SGANCIO UNLOCK RIGHT
A4 1 MOL0066 |MOLLA SPRING
A5 1 RONO0031 |RONDELLA @5 WASHER @5
A6 1 VITO196 |VITE TCEI M5x10 SCREW TCEI M5X10
A7 2 BOC0260 |BOCCOLA BUSH
A8 2 VIT0198 |VITE TCEI M 8x12 SCREW M8X12
KIT2215 : SWITCH FRONT FLAP KIT
Pos. Q.ta [Codice Descrizione Description NOTE
C1 1 CAB0183 |SENSORE SENSOR
Cc2 1 LAS2011 |SUPPORTO SENSORE |SUPPORT
C3 2 VITO185 |[VITE TBEI M5x8 SCREW TBEI M5X8
C4 2 RONOO47 |RONDELLAD.3 WASHER @3
C5 2 VIT0209 [VITE TBTC M3X10 SCREW TBEI M3X10
KIT2220 : RUBBER BUFFER FLAP KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 3 DADO0035 [Dado M8 NUT M8
D2 3 RONO0O1 [RONDELLA d.8 WASHER @8
D3 2 #551025 |Puntale M8 M8 RUBBER STOP
KIT2931 : MECHANISM COVER RIGHT
Pos. Q.ta |[Codice Descrizione Description NOTE
El 2 COP0096 |CARTER COPERTURA [MECHANISM COVER
E2 2 RON0031 |RONDELLA @5 WASHER @5
E3 2 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
Pos. Q.ta |[Codice Descrizione Description NOTE
F1 1m |NAS0011 |[SAFETY GRIP SAFETY GRIP YELLOW
F2 2m |#551357 |SAFETY GRIP SAFETY GRIP BLACK
KIT2936 : SLIDING SYSTEM FRONT FLAP CYLINDER (RIGHT SIDE)
Pos. Q.ta [Codice Descrizione Description NOTE
G1 1 BLOO091 |DISTANZIALE SCREW TE M8X75
G2 2 PAT0067 |PATTINO SLIDING
G3 1 BOC0082 [BOCCOLA BUSH
G4 4 RONOOO1 |RONDELLA WASHER
G5 1 VIT0215 |VITE TCEI M8x110 SCREW TCEI M8X110
G6 1 VITO131 |VITE TCEI M8x120 SCREW TCEI M8X120
G7 1 LAS2023 |[BIELLA RIBALTINA LINKAGE
G8 2 DAD0034 |DADO M8 NUT M8
KIT2940 : SWITCH COVER PLATE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
H1 12 VITO0147 |VITE TBEI M5X10 SCREW TBEI M5X10
H2 2 LAS2131 |CARTER COVER
H3 2 BOC0298 |DISTANZIALE BUFFER
H4 2 VITO146 |VITE TBEI M5X30 SCREW TBEI M5X30
KIT0408 : STOWING PLATFORM BUFFER KIT
Pos. Q.ta [Codice Descrizione Description NOTE
M1 1 LAS2261 |FINECORSA END RUN
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M2 2 VITO146 |VITE TBEI M5X25 SCREW TBEI M5X25
M3 1 #501878 |VITE TBEI M6x10 SCREW TBEI M6X10
M4 1 550881 TAMPONE BUFFER
M5 1 RON0O031 |RONDELLA @5 WASHER @5
KIT2235 : SWITCH FRONT FLAP RIGHT
Pos. Q.ta [Codice Descrizione Description NOTE
L1 1 LAS2076 |SUPPORTO SENSORE [SUPPORT SENSOR RIGHT
L2 1 #550515 |[FASCETTA FIXING
L3 1 VITO185 |VITE TBEI M5X8 SCREW TBEI M5X8
L4 1 CAB0191 |SENSORE SENSOR
KIT2945 : FULL ASSEMBLY PLATFORM KIT SP 76 MODEL
Pos. Q.ta [Codice Descrizione Description NOTE
1 ASM1734 |PEDANA PALTFORM
1 KIT2205 + KIT2206 + KIT2215 + KIT2220 + KIT2930 + KIT2931 + KIT2935 + KIT2936+
KIT2940 + KITO408 + KIT2235 + KIT2236
KIT2946 : FULL ASSEMBLY PLATFORM KIT SP 84 MODEL
Pos. Q.ta |[Codice Descrizione Description NOTE
1 ASM1599 |[PEDANA PALTFORM
1 KIT2205 + KIT2206 + KIT2215 + KIT2220 + KIT2930 + KIT2931 + KIT2935 + KIT2936+
KIT2940 + KITO408 + KIT2235 + KIT2236
KIT2947 : FULL ASSEMBLY PLATFORM KIT SP 90 MODEL
Pos. Q.ta [Codice Descrizione Description NOTE
1 ASM1522 |PEDANA PALTFORM
1 KIT2205 + KIT2206 + KIT2215 + KIT2220 + KIT2930 + KIT2931 + KIT2935 + KIT2936+
KIT2940 + KIT0408 + KIT2235 + KIT2236
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SPARE PARTS SP MODEL
KIT0270 : ROD FOR SP76
Pos. Q.ta |[Codice Descrizione Description NOTE
Al 2 VIT0106 |VITE M10 SCREW M10
A2 2 501109 |[DADO NUT
A3 2 TER0022 [SNODO DESTRO RIGHT ROD
Ad 2 TER0023 |SNODO SINISTRO LEFT ROD
A5 4 501480 [RONDELLA WASHER
A6 8 501500 [RONDELLA LARGA LARGE WASHER
A7 2 DADO0012 |DADO SINISTRO LEFT NUT
A8 4 501144 |[DADO ALTO NUT HIGHT
KIT0330 : ROD FOR SP84-90
Pos. Q.ta |[Codice Descrizione Description NOTE
Al 2 VIT0156 |VITE M10 SCREW M10
A2 2 501109 |DADO NUT
A3 2 TER0022 |SNODO DESTRO RIGHT ROD
A4 2 TER0023 [SNODO SINISTRO LEFT ROD
A5 4 501480 [RONDELLA WASHER
A6 8 501500 |RONDELLA LARGA LARGE WASHER
A7 2 DADO0012 [DADO SINISTRO LEFT NUT
A8 4 501144 |DADO ALTO NUT HIGHT
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SPARE PARTS SP MODEL
[ SP 76 MODEL |
KIT2951 : ASSEMBLY FRONT FLAP KIT SP 76 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
1 KIT2950 PUNTA RIBALTA FRONT FLAP ALLOY
ESTERNA AND RUBBER PROFIL
1 KIT2250 |PERNO BLOCCO FRONT FLAP LOCKING
PIN KIT
1 KIT2955 |FISSAGGIO RIBALTA MAIN FRAME FRONT LEFT
FLAP KIT
1 KIT2956 FISSAGGIO RIBALTA MAIN FRAME FRONT RIGHT
FLAP KIT
KIT2950 : FRONT FLAP ALLOY AND RUBBER PROFILE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
Al 1 PRF0464 (PROF. GOMMA RUBBER
A2 1 PRFO474 |PROF. RIBALTA EST. OUTER BARRIER PROFILE
A3 5 #502147 |VITE TSPEI M5x6 SCREW TSPEI M5X6
KIT2250 : FRONT FLAP LOCKING PIN KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
B1 1 ASM1510 |PERNO BLOCCO BLOCK PIN
B2 4 RON0002 |RONDELLA @6 WASHER @6
B3 4 DAD0022 |DADO M6 NUT M6
B4 4 VITO100 |VITE TSPEI M6X14 SCREW TSPEI M6X14
KIT2955 : MAIN FRAME FRONT FLAP KIT LEFT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 1 ASM1581 |RIBALTA ESTERNA OUTER BARRIER LEFT
D2 2 RONO0039 |RONDELLA @12 WASHER @12
D3 2 DADO0046 (DADO M10 NUT M10
D4 1 VITO187 |VITE TCEI M10X55 SCREW TCEI M10X55
D5 1 #E406065 |PERNO M8 PIN (M8)
D6 1 BOC0035 |BOCCOLA BUSH
D7 1 BOC0082 (BOCCOLA SPACER BUSH
D8 1 DAD0034 |DADO M8 NUT M8
D9 2 502537 BOCCOLA BUSH
D10 1 RTOO0015 |SAFETY GRIP SAFETY GRIP
D11 2 RONO0048 |RONDELLA @10 WASHER @10
KIT2956 : MAIN FRAME FRONT FLAP KIT RIGHT
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 1 ASM1582 |RIBALTA ESTERNA OUTER BARRIER RIGHT
Cc2 1 RONO0039 |RONDELLA @12 WASHER @12
Cc3 1 DADO0046 (DADO M10 NUT M10
C4 1 VITO187 |VITE TCEI M10X55 SCREW TCEI M10X55
C5 1 #E406065 |PERNO M8 PIN (M8)
C6 1 BOC0035 |BOCCOLA BUSH
Cc7 1 BOC0082 (BOCCOLA SPACER BUSH
Cc8 1 DAD0034 |DADO M8 NUT M8
c9 2 502537 BOCCOLA BUSH
C10 1 RTOO0013 |SAFETY GRIP SAFETY GRIP
Cl1 2 RONO0048 |RONDELLA @10 WASHER @10
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SPARE PARTS SP MODEL
[ SP 84 MODEL |
KIT2961 : ASSEMBLY FRONT FLAP KIT SP 84 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
1 KIT2960 PUNTA RIBALTA FRONT FLAP ALLOY
ESTERNA AND RUBBER PROFIL
1 KIT2250 |PERNO BLOCCO FRONT FLAP LOCKING
PIN KIT
1 KIT2965 |FISSAGGIO RIBALTA MAIN FRAME FRONT LEFT
FLAP KIT
1 KIT2966 FISSAGGIO RIBALTA MAIN FRAME FRONT RIGHT
FLAP KIT
KIT2960 : FRONT FLAP ALLOY AND RUBBER PROFILE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
Al 1 PRF0464 (PROF. GOMMA RUBBER
A2 1 PRF0478 |PROF. RIBALTA EST. OUTER BARRIER PROFILE
A3 5 #502147 |VITE TSPEI M5x6 SCREW TSPEI M5X6
KIT2250 : FRONT FLAP LOCKING PIN KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
B1 1 ASM1510 |PERNO BLOCCO BLOCK PIN
B2 4 RON0002 |RONDELLA @6 WASHER @6
B3 4 DAD0022 |DADO M6 NUT M6
B4 4 VITO100 |VITE TSPEI M6X14 SCREW TSPEI M6X14
KIT2965 : MAIN FRAME FRONT FLAP KIT LEFT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 1 ASM1606 |RIBALTA ESTERNA OUTER BARRIER LEFT
D2 2 RONO0039 |RONDELLA @12 WASHER @12
D3 2 DADO0046 (DADO M10 NUT M10
D4 2 VITO187 |VITE TCEI M10X55 SCREW TCEI M10X55
D5 1 #E406065 |PERNO M8 PIN (M8)
D6 1 BOC0035 |BOCCOLA BUSH
D7 1 BOC0082 (BOCCOLA SPACER BUSH
D8 1 DAD0034 |DADO M8 NUT M8
D9 2 502537 BOCCOLA BUSH
D10 p RTOO0015 |SAFETY GRIP SAFETY GRIP
D11 2 RONO0048 |RONDELLA @10 WASHER @10
KIT2966 : MAIN FRAME FRONT FLAP KIT RIGHT
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 1 ASM1607 |RIBALTA ESTERNA OUTER BARRIER RIGHT
Cc2 2 RONO0039 |RONDELLA @12 WASHER @12
Cc3 2 DADO0046 (DADO M10 NUT M10
C4 2 VITO187 |VITE TCEI M10X55 SCREW TCEI M10X55
C5 1 #E406065 |PERNO M8 PIN (M8)
C6 1 BOC0035 |BOCCOLA BUSH
Cc7 1 BOC0082 (BOCCOLA SPACER BUSH
Cc8 1 DAD0034 |DADO M8 NUT M8
c9 2 502537 BOCCOLA BUSH
C10 2 RTOO0015 |SAFETY GRIP SAFETY GRIP
Cl1 2 RONO0048 |RONDELLA @10 WASHER @10
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SPARE PARTS SP MODEL
[ SP 90 MODEL |
KIT2971 : ASSEMBLY FRONT FLAP KIT SP 90 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
1 KIT2970 PUNTA RIBALTA FRONT FLAP ALLOY
ESTERNA AND RUBBER PROFIL
1 KIT2250 |PERNO BLOCCO FRONT FLAP LOCKING
PIN KIT
1 KIT2975 |FISSAGGIO RIBALTA MAIN FRAME FRONT LEFT
FLAP KIT
1 KIT2976 FISSAGGIO RIBALTA MAIN FRAME FRONT RIGHT
FLAP KIT
KIT2970 : FRONT FLAP ALLOY AND RUBBER PROFILE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
Al 1 PRF0464 (PROF. GOMMA RUBBER
A2 1 PRFO465 |PROF. RIBALTA EST. OUTER BARRIER PROFILE
A3 5 #502147 |VITE TSPEI M5x6 SCREW TSPEI M5X6
KIT2250 : FRONT FLAP LOCKING PIN KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
B1 1 ASM1510 |PERNO BLOCCO BLOCK PIN
B2 4 RON0002 |RONDELLA @6 WASHER @6
B3 4 DAD0022 |DADO M6 NUT M6
B4 4 VITO100 |VITE TSPEI M6X14 SCREW TSPEI M6X14
KIT2975 : MAIN FRAME FRONT FLAP KIT LEFT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 1 ASM1523 |RIBALTA ESTERNA OUTER BARRIER LEFT
D2 2 RONO0039 |RONDELLA @12 WASHER @12
D3 2 DADO0046 (DADO M10 NUT M10
D4 1 VITO187 |VITE TCEI M10X55 SCREW TCEI M10X55
D5 1 #E406065 |PERNO M8 PIN (M8)
D6 1 BOC0035 |BOCCOLA BUSH
D7 1 BOC0082 (BOCCOLA SPACER BUSH
D8 1 DAD0034 |DADO M8 NUT M8
D9 2 502537 BOCCOLA BUSH
D10 p RTOO0015 |SAFETY GRIP SAFETY GRIP
D11 2 RONO0048 |RONDELLA @10 WASHER @10
KIT2976 : MAIN FRAME FRONT FLAP KIT RIGHT
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 1 ASM1524 |RIBALTA ESTERNA OUTER BARRIER RIGHT
Cc2 2 RONO0039 |RONDELLA @12 WASHER @12
Cc3 2 DADO0046 (DADO M10 NUT M10
C4 1 VITO187 |VITE TCEI M10X55 SCREW TCEI M10X55
C5 1 #E406065 |PERNO M8 PIN (M8)
C6 1 BOC0035 |BOCCOLA BUSH
Cc7 1 BOC0082 (BOCCOLA SPACER BUSH
Cc8 1 DAD0034 |DADO M8 NUT M8
c9 2 502537 BOCCOLA BUSH
C10 2 RTOO0015 |SAFETY GRIP SAFETY GRIP
Cl1 2 RONO0048 |RONDELLA @10 WASHER @10
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SPARE PARTS SP MODEL
KIT2260 : PRESSURE SWITCH KIT
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 550805 RONDELLA 1/4" WASHER 1/4
A2 1 #503104 |Raccordo 8-1/4 FITTING 8-1/4
A3 1 #550061 |Raccordo@8 FITTING @8
A4 1 550397 TAPPO 1/4 CE CUP 1/4
A5 1 BLO0092 |BLOCCO 3 VIE 1/4G 1/4 SUPPLY UNIT
A6 1 INTO0O41 [PRESSOSTATO PRESSURE
A7 1 INTO042 |PRESSOSTATO PRESSURE
A8 2 #550205 |RONDELLA 1/4" WASHER 1/4 COPPER
KIT2266 : SUCTION TUBE KIT
Bl [ 1 [FiLooos [FILTRO 3/8 FILTER |
KIT2270 : OIL FILLING HOSE KIT (IN CASE OF HYDRAULIC PACK ON THE SIDE LEFT)
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 1 TID0287 |CARICAMENTO OLIO |REFILL OIL
C2 1 TAPO0O60 |TAPPO FILLER CUP
KIT2281 : TANK KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
E1 1 SERO009 |[SERBATOIO PLASTIC TANK 1,5L
E2 1 TAR0057 |[LIVELLO OLIO OIL LVEL STICKER
E3 1 551242 RACC. 3/8M-1/8F FITTING 3/8-1/8
E4 1 550278 RACCORDO 90° 1/8"G FITTING 90° 1/8
KIT2282 : MANIFOLD KIT
Pos. Q.ta [Codice Descrizione Description NOTE
F1 1 CID0106 |POMPA IDRAULICA HYDRAULIC PUMP
F2 1 STRO015 |[STROZZATORE RELIEF VALVE INTO THE CID0106
F3 1 GUA0053 |O-RING O-RING INTO THE CID0106
F4 1 POMO0023 |POMPA A MANO HANDPUMP INTO THE CID0106
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SPARE PARTS SP MODEL
| SP 84/90 MODELS |
KIT2260 : PRESSURE SWITCH KIT
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 550805 RONDELLA 1/4" WASHER 1/4
A2 1 #503104 |Raccordo 8-1/4 FITTING 8-1/4
A3 1 #550061 [Raccordo@8 FITTING @8
Ad 1 550397 TAPPO 1/4 CE CUP 1/4
A5 1 BLO0092 |BLOCCO 3 VIE 1/4G 1/4 SUPPLY UNIT
A6 1 INTO041 |PRESSOSTATO PRESSURE
A7 1 INTO0O42 [PRESSOSTATO PRESSURE
A8 1 #550205 |RONDELLA 1/4" WASHER 1/4 COPPER
KIT2265 : SUCTION TUBE KIT
Pos. Q.ta [Codice Descrizione Description NOTE
B1 1 550805 RONDELLA 1/4" WASHER 1/4
B2 1 550355 RACCORDO 1/4-12 FITTING 1/4-12
B3 1 TID0282 |TUBO IDRAULICO HYDRAULIC PIPE
B4 1 550024 RACC. 3/8-12 FITTING 3/8-12
B5 1 550759 RONDELLA 3/8 WASHER 3/8
B6 1 FILOOO5 FILTRO 3/8 FILTER
KIT2270 : OIL FILLING HOSE KIT (IN CASE OF HYDRAULIC PACK ON THE SIDE LEFT)
Pos. Q.ta [Codice Descrizione Description NOTE
C1 1 TID0287 |[CARICAMENTO OLIO |REFILL OIL
C2 1 TAP0O060 |TAPPO FILLER CUP
KIT2275 : EXTERNAL HYDRAULIC FITTING KIT
Pos. Q.ta [Codice Descrizione Description NOTE
D1 1 550805 RONDELLA 1/4" WASHER 1/4
D2 1 RAC0031 [RACCORDO 1/4M -1/8F |FITTING 1/4-1/8
D3 1 RAC0018 |RACC.T.90° #6-@6 FITTING 90°- #6-@6
D4 1 TID0283 |PROLUNGA EXTENSION
D5 1 RAC0051 [RACCORDO T 06L FITTING T O6L
KIT2280 : TANK KIT
Pos. Q.ta [Codice Descrizione Description NOTE
E1 1 SER0012 [SERBATOIO METAL TANK 1,5L
E2 1 TAP0O052 |TAPPO TRASP. OIL SIGHT GLASS
E3 1 551242 RACC. 3/8M-1/8F FITTING 3/8-1/8
E4 1 550278 RACCORDO 90° 1/8"G FITTING 90° 1/8
ES5 1 550116 TAPPO SCARICO 3/8" |DRAIN PLUG
E6 1 550759 RONDELLA 3/8 WASHER 3/8
KIT2282 : MANIFOLD KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
F1 1 CID0106 |[POMPA IDRAULICA HYDRAULIC PUMP
F2 1 STRO015 |[STROZZATORE RELIEF VALVE INTO THE CID0106
F3 1 GUAO0053 |[O-RING O-RING INTO THE CID0106
F4 1 POMO0023 [POMPA A MANO HANDPUMP INTO THE CID0106
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KIT2275 : EXTERNAL HYDRAULIC FITTING KIT - AVALAIBLE BEFORE SN 75097

Pos. Q.ta |[Codice Descrizione Description NOTE
Al 1 550805 RONDELLA 1/4" WASHER 1/4

A2 1 RAC0031 |RACCORDO 1/4M -1/8F |FITTING 1/4-1/8

A3 1 RAC0018 |RACC. T.90° @6-@6 FITTING 90°- @6-@6

A4 1 TID0283 |PROLUNGA EXTENSION

A5 1 RAC0051 [RACCORDO T 06L FITTING T O6L

KIT0400 : EXTERNAL HYDRAULIC FITTING KIT - AVALAIBLE AFTER SN 75097 (RIGHT)

Pos. Q.ta |[Codice Descrizione Description NOTE
B1 1 550805 RONDELLA 1/4" WASHER 1/4

B2 1 RAC0031 |RACCORDO 1/4M -1/8F |FITTING 1/4-1/8

B3 1 RAC0018 |RACC. T.90° @6-@6 FITTING 90°- @6-@6

B4 1 TIDO306 |PROLUNGA EXTENSION

B5 1 490158 RACCORDO 06-1/4 FITTING 06-1/4

B6 1 VALO046 |[VALVOLA STROZZ. TROTTLE VALVE

B7 1 551825 COLONNETTA EXTENSION

KIT0404 : EXTERNAL HYDRAULIC FITTING KIT - AVALAIBLE AFTER SN 75097 (LEFT)

Pos. Q.ta |[Codice Descrizione Description NOTE
C1 1 550805 RONDELLA 1/4" WASHER 1/4

C2 1 RACO031 |RACCORDO 1/4M -1/8F |FITTING 1/4-1/8

Cc3 1 503104 RACCORDO FITTING

C4 1 550061 RACCORDO FITTING

C5 1 490158 RACCORDO 06-1/4 FITTING 06-1/4

C6 1 VALOO46 |[VALVOLA STROZZ. TROTTLE VALVE

Cc7 1 503102 RACC. 90° @#8-1/4 FITTING 90° #8-1/4
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HYDRAULIC FITTING KIT BEFORE SN 75097

KIT2275 HYDRAULIC FITTING KIT

AFTER SN 75097
ONLY HYDR. PUMP UNIT
RIGHT APPLICATION
KIT0400
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HYDRAULIC FITTING KIT
AFTER SN 75097
ONLY HYDR. PUMP UNIT
LEFT APPLICATION
KIT0404

Number Table: TAV 15 1

Assembly of:  External Hydr. fitting




SPARE PARTS SP MODEL M ' bil iiy
KIT2285 : ELECTRIC MOTOR KIT
Pos. Q.ta [Code Descrizione Description NOTE
Al 2 501503 RONDELLA GROW @6 WASHER @6
A2 2 501747 VITE TCEI M6X20 SCREW TCEI M6X20
Ad 1 #550741 |MOTORE ELETTRICO |ELECTRIC MOTOR 12v
A5 1 RELOOO1 |TELERUTTORE START SOLENOID 12V
A6 1 DADO0020 [COLONNETTA STUD
A7 1 VITO103 [FASCETTA HOSE CLAMP
A8 2 KITO043 KIT ELECTRIC JUNCTION
KIT2290 : HYDRAULIC UNIT MANIFOLD FIXING KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
B1 2 501367 RONDELLA D.10 WASHER @10
B2 2 501480 RONDELLA D.10 WASHER @10
B3 2 500456 VITE TE M10x16 SCREW M10X16
KIT2295 : FIXING KIT FOR BLACK PLATE POWER PACK
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 2 TUBO097 |DISTANZIALE SPACER
Cc2 2 501763 VITE TCEI M8X30 SCREW TCEI M8X30
Cc3 1 PASO001 ([PASSACAVO RUBBER GROMMET
C4 3 501479 RONDELLA @8 WASHER @8
C5 1 BOC0306 ([DISTANZIALE SPACER
C6 1 VITO062 |VITE TBEI M8X16 SCREW TBEI M8X16
Cc7 1 501141 DADO NUT
KIT2300 : COVER KIT AND FIXINGS (RIGHT) - SP84-90
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 6 FIX0015 FISSAGGIO SPRING FIX
D2 6 #500371 |VITE TBL 6X12 SCREW 6X12
D3 1 LAS1777 |[COPERCHIO CENTR. COVER RIGHT
KIT2301 : COVER KIT AND FIXINGS (LEFT) - SP84-90
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 6 FIX0015 FISSAGGIO SPRING FIX
D2 6 #500371 |VITE TBL 6X12 SCREW 6X12
D4 1 LAS2078 |[COPERCHIO CENTR. COVER LEFT
KIT2302 : COVER KIT AND FIXINGS (RIGHT) - SP76
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 6 FIX0015 FISSAGGIO SPRING FIX
D2 6 #500371 |VITE TBL 6X12 SCREW 6X12
D3 1 LAS2199 [COPERCHIO CENTR. COVER RIGHT
KIT2303 : COVER KIT AND FIXINGS (LEFT) - SP76
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 6 FIX0015 FISSAGGIO SPRING FIX
D2 6 #500371 |VITE TBL 6X12 SCREW 6X12
D4 1 LAS2138 [COPERCHIO CENTR. COVER LEFT
KIT2305 : LOWERING VALVE KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
E1 1 #550334 |VALVOLA DOWN VALVE
E2 1 550227 SOLENOIDE DOWN COIL
E3 1 TONOQ77 |SBLOCCO ELETTROV. |DOWN VALVE HANDLE
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M©bility

SPARE PARTS SP MODEL
KIT2310 : HAND PUMP ROD KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
F1 1 #552358 |FISSA ASTA HANDLE SUPPORT
F2 1 MANO0013 |MANIGLIA HANDLE SUPPORT
KIT2315 : LCD DISPLAY KIT
Pos. Q.ta [Codice Descrizione Description NOTE
Gl 1 COP0092 |COVER DISPLAY LCD SCREEN MOUNT
G2 1 SCHO067 |LCD display LCD display
G3 4 #502003 |VITE 2,9X4,5 VITE 2,9X4,5
Pos. Q.ta |[Codice Descrizione Description NOTE
11 1 CAB0198 |ALLARME WARNING LIGHT
L1 1 LAS1953 SUPPORTO SUPPORT RIGHT SP84-50
LAS2154 RIGHT SP76
L2 1 LAS2077 SUPPORTO SUPPORT LEFT SP84-50
LAS2136 LEFT SP76
N1 CAB0201 |BUZZER BUZZER
M1 KIT2282 [POMPA PUMP
E 1 KIT2281 |SERBATOIO TANK KIT
KIT2355 : POWER PACK KIT SP 84/90 MODEL
Pos. Q.ta |[Codice Descrizione Description
A(1...8) 1 KIT2285 |GRUPPO ELETTRICO ELECTRIC MOTOR KIT
B(1...4) 1 KIT2290 |FISSAGGIO HYDRAULIC UNIT MANIFOLD FIXING KIT
E(1..3) 1 KIT2305 |VALVOLA DISCESA LOWERING VALVE KIT
M1 1 KIT2282 POMPA IDRAULICA HYDRAULIC PUMP
B(1...6) 1 KIT2265 INTERNO SERB. SUCTION TUBE KIT
P1 1 KIT2280 |SERBATOIO TANK
KIT2356 : POWER PACK KIT ALL MODELS
Pos. Q.ta |[Codice Descrizione Description
A(1...8) 1 KIT2285 |GRUPPO ELETTRICO ELECTRIC MOTOR KIT
B(1...4) 1 KIT2290 |FISSAGGIO HYDRAULIC UNIT MANIFOLD FIXING KIT
E(1..3) 1 KIT2305 |VALVOLA DISCESA LOWERING VALVE KIT
M1 1 KIT2282 POMPA IDRAULICA HYDRAULIC PUMP
P1 1 KIT2281 |[SERBATOIO TANK
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M©bility

SPARE PARTS SP MODEL
KIT2320 : EARTHING BOLT KIT
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 VIT0190 VITE TE M8X35 SCREW TE M8X35 BRASS
A2 4 RONO0045 RONDELLA @8 WASHER @8 BRASS
A3 2 DADO0037 DADO M8 NUT M8 BRASS
KIT2325 : ROTARY SENSOR KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
B1 1 CAB0102 SENSORE ANGOLARE |ANGULAR SENSOR SENO0014
B2 1 MAGNETE MAGNET SEN0012
B3 1 LAS1780 CAMMA CAM
B4 1 LAS1779 SUPPORTO SUPPORT
B5 1 #501941 GRANO M5X8 GRUB M5X8
B8 1 TAP0040 TAPPO X MAGNETE MAGNET CAP
B9 2 501203 VITE TCC M4x16 SCREW TCC M4X16
B10 2 #501135 DADO M4 NUT M4
B11 2 VIT0185 VITE TBEI M5x8 SCREW TBEI M5X8
KIT2330 : ISOLATOR SOLENOID KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
C1 2 501137 DADO M5 NUT M5
Cc2 2 501476 RONDELLA @5 WASHER @5
Cc3 1 RELOOOQ7 TELERUTT.14V ISOLATOR SOLENOID 14v
c4 2 RONO0005 RONDELLA @5 FL WASHER @5 LARGE
C5 2 VIT0026 VITE TE M5x14 SCREW TE M5X14
KIT2335: ECU KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
D1 1 GPP0694165 |CENTR. ELETTRONICA |ECU COMPLETE KIT
D2 3 #551258 VITE TCB M4x8 SCREW TCB M4X8
D3 3 #551759 RONDELLA @4 WASHER @4
KIT2340 : RESETTABLE CIRCUIT BRAKERS KT
Pos. Q.ta |[Codice Descrizione Description NOTE
E1 1 FUS0002 FUSIBILE 8A RESETTABLE FUSE 8A
E2 1 FUS0001 FUSIBILE 30A RESETTABLE FUSE 30A
E3 1 FUS0004 FUSIBILE 5A RESETTABLE FUSE 5A
KIT2345 : HAND CONTROLLER KIT
Pos. Q.ta |[Codice Descrizione Description NOTE
F1 1 #C400630 SUPP. PULSANT. HAND SUPPORT
F2 1 PULO049 PULSANTIERA HAND CONTROL
F3 2 #551162 VITE TSPEI M4x12 SCREW TSPEI M4X12
F4 2 DADO0031 DADO M4 NUT M4
F5 2 RONO0032 RONDELLA D.4 WASHER @4
F6 4 VIT0223 VITE TCB 3,5X9,5 SCREW 3,5X9,5
Pos. Q.ta [Codice Descrizione Description NOTE
Gl INTO038 ON/OFF POWER SWITCH
H1 CONO0100 COLL. POSITIVO BATTERY THROUGHT PANEL
J1 CAB0207 SPIA VERDE GREEN LIGHT
KIT2350 : ADAPTER FLANGE DOOR OPEN CONNECTOR (IF PRESENT)
Pos. Q.ta [Codice Descrizione Description NOTE
FLANGIA X DOOR-
L1 ! LAS2159 OPEN SUPPORT OPEN DOOR
L2 2 #501162 VITE TBC M4x12 SCREW TBC M4X12
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SPARE PARTS

SP MODEL
Pos. Q.ta |[Codice Descrizione Description NOTE
M1 1 |LAS1953 SUPPORTO CENTR. Main plate for power |RIGHT
1 |LAS2077 IDRAULICA pack LEFT
KIT2347 : MICRO SWITCH KIT

Pos. Q.ta [Codice Descrizione Description NOTE

N1 1 INTO007 MICROSWITCH MICROSWITCH

N2 2 VITO017 VITE TE M3X20 SCREW TE M3X20
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SPARE PARTS SP MODEL M 3 bil i.'.y
KIT2980 : HYDRAULIC HOSES KIT (WITH HYDR.PUMP RIGHT SIDE) SP 76
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 TID0298 ([T.ID FLEX FLEX PIPE ON BASE
A2 1 TID0261 [X CILINDRO DX FLEX PIPE CYLINDER RIGHT
A3 1 TID0294 |X CILINDRO SX FLEX PIPE CYLINDER LEFT
Ad 2 TID0296 |AL CILINDRO PEDANA TO CYLINDER OF PLATFORM
A5 1 TID0297 |T.ID. FLEX BRACC. FLEX PIPE ON VERTICAL ARM
A6 1 TID0293 [T.ID BRACCIO SUP. PIPE ON UPPER ARM
A7 1 TID0292 |T.ID BRACCIO VERT. PIPE ON VERTICAL ARM
A8 1 TID0290 (T.ID.FLEX SOTTO PED PIPE UNDER PLATFORM
KIT2981 : HYDRAULIC HOSES KIT (WITH HYDR.PUMP LEFT SIDE) SP 76
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 TID0285 |T.ID FLEX FLEX PIPE ON BASE
A2-A8 SAME CODES OF THE KIT2980
KIT2983 : HYDRAULIC HOSES KIT (WITH HYDR.PUMP RIGHT SIDE) SP 84
Pos. Q.ta (Code Descrizione Description NOTE
Al 1 TID0275 |T.ID FLEX FLEX PIPE ON BASE
A2 1 TID0261 |X CILINDRO DX FLEX PIPE CYLINDER RIGHT
A3 1 TID0262 [X CILINDRO SX FLEX PIPE CYLINDER LEFT
A4 2 TIDO304 |AL CILINDRO PEDANA TO CYLINDER OF PLATFORM
A5 1 TID0290 |T.ID. FLEX BRACC. FLEX PIPE ON VERTICAL ARM
A6 1 TID0259 |T.ID BRACCIO SUP. PIPE ON UPPER ARM
A7 1 TID0263 [T.ID BRACCIO VERT. PIPE ON VERTICAL ARM
A8 1 TIDO305 |T.ID.FLEX SOTTO PED PIPE UNDER PLATFORM
KIT2982 : HYDRAULIC HOSES KIT (WITH HYDR.PUMP LEFT SIDE) SP 84
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 TID0285 |T.ID FLEX FLEX PIPE ON BASE
A2-A8 SAME CODES OF THE KIT2985
KIT2990 : HYDRAULIC HOSES KIT (WITH HYDR.PUMP RIGHT SIDE) SP 90
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 TID0285 |T.ID FLEX FLEX PIPE ON BASE
A2 1 TID0261 |[X CILINDRO DX FLEX PIPE CYLINDER RIGHT
A3 1 TID0262 |X CILINDRO SX FLEX PIPE CYLINDER LEFT
A4 2 TIDO277 |AL CILINDRO PEDANA TO CYLINDER OF PLATFORM
A5 1 TID0290 [T.ID. FLEX BRACC. FLEX PIPE ON VERTICAL ARM
A6 1 TID0259 [T.ID BRACCIO SUP. PIPE ON UPPER ARM
A7 1 TID0263 |T.ID BRACCIO VERT. PIPE ON VERTICAL ARM
A8 1 TID0280 [T.ID.FLEX SOTTO PED PIPE UNDER PLATFORM
KIT2991 : HYDRAULIC HOSES KIT (WITH HYDR.PUMP LEFT SIDE) SP 90
Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 TID0279 |T.ID FLEX FLEX PIPE ON BASE
A2-A8 SAME CODES OF THE KIT2990
SP 84 - 90 MODELS
Pos. Q.ta |[Codice Descrizione Description NOTE
B1 2 #503103 [RACCORDO FITTING
B2 2 #503103 |[RACCORDO FITTING
B3 2 RAC0056 |RACCORDO FITTING SEE TABLE N.10
SP 76 MODEL
Pos. Q.ta |[Codice Descrizione Description NOTE
B1 2 RAC0056 |RACCORDO FITTING
B2 2 RAC0056 |RACCORDO FITTING
B3 2 #550062 |[RACCORDO FITTING SEE TABLE N.10
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SPARE PARTS SP MODEL
KIT2365 : HYDRAULIC DRAINAGE HOSES KIT
Pos. Q.ta [Code Descrizione Description NOTE
Al 1 #E551342 [RACCORDO FITTING
A2 MT. 0,3 [550255 RILSAN RETURN HOSE
A3 MT. 0,8 [550255 RILSAN RETURN HOSE
A4 MT. 1,6 [550255 RILSAN RETURN HOSE
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SPARE PARTS

SP MODEL

KIT2372 : PUBBLIC HANDRAILS SP 90 MODEL
Pos. Q.ta [Code Descrizione Description NOTE
Al 2 DAD0034 |DADO M8 NUT M8
A2 2 RON0O001 |RONDELLA @8 WASHER @8
A3 2 BLO0101 |BLOCCO SX LEFT BLOCK
A4 2 BLO0102 [BLOCCO DX RIGHT BLOCK
A5 2 VIT0213 [VITE TBEI M8X70 SCREW TBEI M8X70
A6 2 LAS2179 |COPERCHIO COVER
A7 4 VITO147 |VITE TBEI M5X10 SCREW TBEI M5X10
A8 3 TAPOO59 |[TAPPO CAP
Al1l 1 ASM1532 [MANIGLIONE HANDRAILS PUBLIC
A12 1 ASM1532 |MANIGLIONE HANDRAILS PUBLIC
KIT2368 : PUBBLIC HANDRAILS SP 84 MODEL
Al-A2 SAME CODES OF KIT2372
A3 2 BLO0101 |BLOCCO SX LEFT BLOCK
A4 2 BLO0102 [BLOCCO DX RIGHT BLOCK
A5-A8 SAME CODES OF KIT2372
All 1 ASM1526 |MANIGLIONE SX LEFT HANDRAILS PUBLIC
Al12 ASM1526 [MANIGLIONE DX RIGHT HANDRAILS PUBLIC
KIT2994 : PUBBLIC HANDRAILS SP 76 MODEL
Al1-A2 SAME CODES OF KIT2372
A3 2 BLO0106 |[BLOCCO SX LEFT BLOCK
Ad 2 BLO0105 |BLOCCO DX RIGHT BLOCK
A5-A8 SAME CODES OF KIT2372
All ASM1593 [MANIGLIONE SX LEFT HANDRAILS PUBLIC
Al2 ASM1594 |MANIGLIONE DX RIGHT HANDRAILS PUBLIC
KIT2377 : PRIVATE HANDRAILS SP 90 MODEL
Pos. Q.ta |[Code Descrizione Description NOTE
B1 2 DADO0034 |DADO M8 NUT M8
B2 2 RONO0O1 |RONDELLA @8 WASHER @8
B3 2 BLO0101 |[BLOCCO SX LEFT BLOCK
B4 2 BLO0102 |BLOCCO DX RIGHT BLOCK
B5 2 VITO188 |VITE TE M8X70 SCREW TE M8X70
B6 2 LAS2179 |COPERCHIO COVER
B7 4 VITO147 |VITE TBEI M5X10 SCREW TBEI M5X10
B8 1 TAPOO59 |TAPPO CAP
B9 1 KITO409 |TAPPO JOYSTICK CAP WITH JOYSTICK
B9.1 1 CAB0193 [JOYSTICK JOYSTICK
B13-B14 2 ASM1587 |MANIGLIONE HANDRAIL PRIVATE
KIT2375 : PRIVATE HANDRAILS SP 84 MODEL
B1-B2 SAME CODES OF KIT2377
B3 2 BLO0101 |BLOCCO SX LEFT BLOCK
B4 2 BLO0102 [BLOCCO DX RIGHT BLOCK
B5-B9.1 SAME CODES OF KIT2377
B13 ASM1586 |MANIGLIONE SX LEFT HANDRAILS
B14 1 ASM1586 [MANIGLIONE DX RIGHT HANDRAILS
KIT2995 : PRIVATE HANDRAILS SP 76 MODEL

B1-B2 SAME CODES OF KIT2377
B3 2 BLO0106 |BLOCCO SX LEFT BLOCK
B4 2 BLO0105 [BLOCCO DX RIGHT BLOCK
B5-B9.1 SAME CODES OF KiT2377
B13 ASM1627 |MANIGLIONE SX LEFT HANDRAILS
B14 1 ASM1629 |MANIGLIONE DX RIGHT HANDRAILS
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SPARE PARTS SP MODEL M bili.'.Y

KITO379 : SWITCH JOYSTICK KIT

Pos. Q.ta [Code Descrizione Description NOTE

Al 1 KIT0409 INTERRUTTORE SWITCH HANDRAIL ONLY PRIVATE HANDRAILS
D1 1 CAB0194 |[CABLAGGIO WIRING
E1-2 1 KIT2150 |[COPERCHIO COVER

KIT2150 : COVER HANDRAILS
El 2 LAS2179 |COPERCHIO COVER
E2 4 VIT0147 |VITE TBEI M5X10 SCREW TBEI M5X10

KIT2385 : SUPPORT SAFETY BELT KIT

Pos. Q.ta [Code Descrizione Description NOTE
Bl 1 LAS2178 |[SUPPORTO SUPPORT

B2 1 LAS2037 |SUPPORTO SX LEFT SUPPORT

B3 2 VIT0208 |SCREW TBEI M8X50 SCREW TBEI M8X50

B4 4 RONOOO1 |RONDELLAD.8 WASHER D.8

B5 2 DADO0034 [DADO M8 NUT M8

B6 2 TAP0O006 |PASSACAVO FAIRLEAD

CINTURA SICUREZZA + SAFETY BELT WITH FIXING
1 1 ACCO001 FISSAGGIO KIT

KITO380 : SAFETY BELT COMPLETE

Pos. Q.ta |[Code Descrizione Description NOTE
KITO379 SWITCH JOYSTICK
KIT2385 SUPPORT SAFETY BELT
ACCO0001 SAFETY BELT
CAB0194 WIRING

KIT0381 : SWITCH JOYSTICK AND SAFETY BELT

Pos. Q.ta |Code Descrizione Description NOTE
KITO379 SWITCH JOYSTICK
KITO380 SUPPORT SAFETY BELT
ACCO0001 SAFETY BELT
CAB0194 WIRING
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SPARE PARTS

SP MODEL

MARKED ON OTHER PAGES

Pos. Q.ta |[Code Descrizione Description
A) 5 RIF. TAV 7 (RIGHT / SEE TAV 7 (RIGHT /
LEFT), KIT2100 LEFT), KIT2100
(8) 9 RIF. TAV 7 (RIGHT / SEE TAV 7 (RIGHT /
LEFT), KIT2085 LEFT), KIT2085
©) 5 RIF. TAV 7 (RIGHT / SEE TAV 7 (RIGHT /
LEFT), KIT2100 LEFT), KIT2100
(D) 1 RIF. TAV6, PARTAZ - 5pe av 6, KIT2070
KIT2070
(E) 2 RIF. TAV 4, KIT2045 SEE TAV 4, KIT2045
(F) 1 RIF. TAV 19, KIT2380 SEE TAV 19, KIT2380
(G) 1 RIF. TAV 19, C1 SEETAV 19, C1 IF PROVIDED
KIT2996 : WIRING
Pos. Q.ta |[Code Descrizione Description
1 CAB0194 |PROLUNGA EXTENSION
2 CAB0191 |[SENSORE MICR. WIRING SENSOR MICR.
2 |cAB0183 |sEnsoRe quaDraTo  |WIRING SENSOR
SQUARE
1 CAB0169 |PROL. PEDANA EXTENSION WIRING OF
PLATF.
1 CAB0210 |CABL. ECU7PULSANTIERAECU/HANDRAIL WIRING
1 CAB0211 |CABL. ALIMENTAZIONE |POWER WIRING
1 |caB0213 [caBL. pRiNCIPALE INTER)MAIN WIRING ON
INTERNAL LIFT
1 CAB0214 |COLL. LUCI SX WIRING LIGHT LEFT
1 |cAB0215 |PROLUNGA BRACCIO i’;T“iNS'ON WIRING ON
1 CAB0216 |COLL.LUCIDX WIRING LIGHT RIGHT
1 CAB0196 |PROLUNGA SENSORI (E) [EXTENSION WIRING OF (E)

KIT0417 : EXTERNAL WIRING

Pos. Q.ta |[Code Descrizione Description NOTE
Al 1 CAV0059 |CAVO ROSSO RED CABLE

A2 1 CAV0070 [CAVO ROSSO FROM FUSE TO VEHICLE

A3 1 FUSO003 |[FUSIBILE 80A 80A FUSE

Ad 1 POR0O001 |PORTAFUSIBILE FUSE HOLDER
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TAV23

E499107

MANUAL
OPERATION

Emergency manual controls are to be used to operate the lift in
case of power supply failure.

They are not intended for ‘normal’ use as an alternative to
powered operation.

On the hydraulic unit, turn
manual override valve
counterclockwise (Max 1/4

turn)
Lower lift using black kn

The platform will open and
descend until making contact
with the ground or if the
lowering valve is closed (by
turning the knob clockwise).

IMPORTANT
Before any other operation,
close the lowering valve, by
turning its knob clockwise.

UP/STOW
Tighten the lever into the
threaded hole. (inside the
vertical slot marked by the

relevant label)

Operate the pump manually
alternating up / down vertical
movements.

t
~

The platform will reach vehicle
floor level to allow user on /
off the platform. Continue to

operate the pump to stow the

platform.

| DOT—PUBLIC USE LIFT

_ TAR0211

TAR0211

TAR0214

WARNING
READ MANUAL

Make sure that the movement
of the lift corresponds to each
command without jamming or
unusual noises.
DO NOT USE LIFT IF YOU
BELIEVE IT IS DAMAGED OR
OPERATING INCORRECTLY

Park on level ground, make
sure there is enough room
around vehicle fo enable safe
operafion
ENGAGE PARKING BRAKE
KEEP OPERATORS AND
BYSTANDERS CLEAR OF
OPERATING AREA
WHEN USING LIFT:
STANDEES: Stand inside
yellow boundary, in the center
of platform, hold hand rails
MIND YOUR HEAD!

WHEELCHAIR PASSENGERS:
Use wheelchair occupant belf
Position within yellow
boundary.

Apply wheelchair brakes be-
fore operating lift.

Inner roll stop and outer
barrier must be up

OPERATING INSTRUCTIONS

DEPLOY PLATFORM:
Push and hold DEPLOY button
until platform stops at the
herizontal loading posifion on
the floor of the vehicle.
Release button
The lift can now be loaded, for
wheelchair passengers lock
wheelchair brakes

LOWERING PLATFORM:
Push and hold DOWN button
until platform stops at the
herizontal loading position on
the ground and the outer
barrier fully unfolds
Release button
Release wheelchair brakes
and unload passenger from
the platform
RAISING PLATFORM:
The lift can now be loaded, for
wheelchair passenger lock
wheelchair brakes
Push and hold UP button until
platform stops at the
horizontal loading position on
the floor of the vehicle. Release
button

DOT—PUBLIC USE LIFT
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NOTES OF CHANGE

KIT TAV REV.0 REV.1 POS. NOTE
KIT2906 2C X C CHANGED WITH KIT2021
KITO423 6 X
KITO424 6 X UP GRADE
KITO432 6 X
KIT2908 7H X H CHANGED WITH KIT2116
KIT2956 X
KIT2966 14C X C UP GRADE
KIT2976 X

KIT2260/6
5
KIT2§7O/7 15 X FOR SP84 MODEL
KIT2280/2
KIT2985 16A X A CHANGED WITH KIT2983
KIT2370 18A X A CHANGED WITH KIT2368
KIT2377 18B X B UP GRADE FOR SP90
KIT2380 19 X KITO379
KIT2395 19 X KITO380 - KITO381
KITO417 20 X FOR ALL MODEL
KIT2995 20 X CHANGED WITH KIT2996




